Ll o

PARTS CATALOG NO.989

©®<®
155 AND 1@ ‘RDEN TRACTORS

9

&

PRICE 75 CENTS

I. CASE COMPANY



~ep




Parts Catalog No. 989

CASE 155 AND 195 GARDEN TRACTORS

TRACTOR MODEL AND
SERIAL NUMBER

=%

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

C3

ENGINE MODEL DESIGNATIONS

TRACTOR MODE};@,%NANONS

155 1 '@@POR

K241 A Engine

)
195\1'%ACTOR

K301 A Engine

When using this catalog, notice the reference to serial

Serial Numbers

numbers of various components noted here and listed in
the ""description’ copy. By referring to correctserial num-

bers, proper parts identification will be assured




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

indented

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue' number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s received. Failure
to do so will lead sion and defeat the
purpose of the

Descripti @
p S

Indented parts in the descriptive list are a part of the p@ assembly or sub-assembly.

The quantity shown in the "Number Required' col

number of parts used on a ma-

chine except where parts are indentedin descriptiveu{l% this case the quantity shown is the
number required for the preceding assembly or s €mbly.

REF. PART NO.

< 7 .

A 55159 CYLINDER ASSY ; ETINE . v vt ettt 1
28 A 56208 gar cylinder . . . ... ............. 1
29 A 55956 ing,socketassy ........0000000.. 1
30 A 55957 % s e e Ry e e s 2
TR VRS 1T ORI - |1 s S O S S 1
32 A 56209 FBAT< SocKet SPLANE . . v o v oo v s s eeonenennas 1
33 G 45175 CRAMD ASSY - SOCKEt @SSV . . o v v o v v e e 1

16- 836 CBOLT - 1/2" x 2-1/4" NF.hex. o o oo oo 1
34 132- 104 _S//DIN - cotter, 3/16™ X 3™ . . ..o i e 1
35 A 55889 @ STUD - ball,socket & cylinder . . ............0.... 2
36 13- 410 BOLT = 1/4" x 578" N.C.,heX. . .« . oo v oo mmn s o 5o 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ..ot v vt e eeeeeennnn 4

Terms "Right Hand” and "Left Hand”

""Right Hand'" and ""Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

155 195 155 195
Page Page

AAT CIEANCY e ool s viie o v wiis o o e OB JorTo Dy S st Poma kot = 5 Filter, Breather. . ... ......... O e 7
Battery - c o cydizcics 6.6 5 @ 50w 51-53 ..... 51-53 Flywheelic o s/ s s s o n 5ia e oo o 13° ... 15
Belt, Starter-Generator . ....... 25 xd o %o 25 Fuel Strainer s 4 v cas s ».5aledls 210000 21
Breather, Crankcase . ......... [ 5 . 7 FuelSystem ................ 19000 . o 19
Camshaft . 353 k. s 085 5 5 va b o s i 7 Gasket' Kits « oo s s cs o666 5500 nn 13 ... 4. 15
Carburetor . . & v con o6 & = wisis 5 . 2o s 21 GOVEXNOT: = & 55 5 & 915 & 56,8 4,66 & i/ 190 o e 1%
Connecting Rodl s + o7 s a0 o o ofeToue o S T, T 11 MUFELET « « ¢ v o e e e e e et e e e e e a Bl ok e e 5
Crankshaft's « s = o5 5w s 5 do 6o b O el 11 Oil Palis s « %5 550 5 66 % 5 s sl 13 ...... 15
Cylinder Block « « « « c e e e e 00 v e 1355 . .50 . 15 Piston o s o o % s ois & a6 5 &6 s sl Of o = e 11
Cylinder Head - « « « ¢« c e v v e 0 v o 18 Ll . . 15 PTO, Front - + « « e sc e 00 e e ve o 28 i oeiwe s 23
Electrical System .. ........ 51-53 ....51-53 Pulley, Clutch « « <« cooveeeoenn 23 23
Engine Block & Attaching Spark Plug - - -« -cceeeeennon. 51 ...... 51
PATES) « swie 6 o wiis o s1w'e 5o B o 13-15 . . ... 13-15 Starter-Generator .. ......c.... 25 Weliel e o sirs 25
Exchanger, Heat . ............ 35 ....... 35 Tank, Fuel - . ....c.oon... 19 ...... 19
Exhaust System - - « . . . ... ... ST g 5 Throttle Linkage. - AN+ -+ =« « = « « TS ekt 1%

AN o e oo RIERL, +ie s o) slis i oivetie "eifolke 1T cicps o 5o = 17 Valves s & o

QO
N
BASIC TRACTOR ION

D 29 @Xraulics (Continued)
REATIN. .o Tiame rie o o srSEl el el eRe TP Rt 33% Motor, Hydraulic Drive .. - « cc e o oo o o'se s 41
3

Valve, Control s - « 7 = o ciors o s o min s oo s 37

ENders . . .od t8ete cadlolalle o o ora 0B 0 cnercn D \ Valve, Control Linkage . ... .ccoveeeee. 37
Frame. ... .. ...ttt eeeeeneos NHAD Implement Lift Lever . ................. 47
GRAlle v ov v ee et . . 45 INSEEUMENtS . « . o oo vveeeeee e 51-53
Headlights: Lie -1 cicle « &ens o shiel = 50t @ AP | Seat, (OpeTator's . <« » oo « svegipens o shohaialciuioiole 43
HitehelTois. . . BRIt S R P Steering Wheel & Gear. . . . .« vt v v v v v v v o 27
HOoOd &5t s 65 5 s e ol ee o st m n N5 ) e s 1w 45 TOOL BOX:: Siars = o515 = 65 @ snalblessis s e el o e o 43
Hydralilics v« s o o s« oo s siws % ...... 35-41 TranSMiSSion; « o s« » sc s oo e siees simoe oo 33

Coupling, Pump Drive . .{(ONE oo v v vt e 39 Wheels, Front & Rear - . . « « v e v v v v v v e 31

Hoses, Lines & Fitting@ ........... 35 Wheel Weights - « « « c ¢ e et et v e e e iveeen 55






et

REF. PART NO.

H O ok W -

15
16
17
18
19
20

KOA235100
129- 409
KOA 536
NSS
A 70090
NSS
177- 131
192- 18
195- 512
KO 275341
C 12071
C 10372
92- 5
61- 510
71- 410
193- 60

Printed in U.S.A.

CASE 155 AND 195 GARDEN TRACTORS S

AIR CLEANER

DESCRIPTION REQ'D

AIR CLEANER ASSY -------------- ® & o o o 0 s 0o e 0 0 0 s e s 0 1
NUT - Wing, 3/8" N.C.*°°-" D . e s e s s s s s 0 e 1
WASHER = copper ® o o o o o s 0 0 s s 0 ® ¢ o o 0o 0 0 0 0 0 0 0 0 o . . 1
COVER - 2.11' cleaner ------ ® o o o s 0 s 0 0 0 0 0 0 0 R ) 1
ELEMENT - air cleaner® * ****°*** D R A R 1
BASE - air cleaner ° >~ I R R s s s s e e 1
SCREW - fill, hd. 10-32 x 1/211 ....... e s s 0 00 0 0 0 s e . -3
LOCKWASHER - 3/16n S I R R R R R 3
WASHER - plain, 3/16" SAE® *****cccc s ecoccsoccsonnes 3
GASKET - air horn ------------------------------ 1

EXHAUST SYSTEM

MUFFLER -exhaust « « ¢ ¢ ¢ ¢ ¢ o 00 o o o8 weis s e s e e sle e 1
GASKET -exhaustpad . . ..ttt i ittt ettt nnneeeneeeenn 1
WASHER - lock, 5/18" SAE 4« s s s 505 5 s 5 s6ns 6055 PR
SCREW = 5/16-18 x 5/8" S0CKEt B, y-wp e » 500 o ois o2 a0 s sas o 2
SCREW - 1/4" x 5/8'' N.C., filliste AW . e e e e e 1
LOCKWASHER - 1/4'" SAE, platei N % sse 2 as s e bl > « 1

October, 1966






S
REF. PART NO.
1 25- 104
2 92- 4
3 KO 275220
4 KO 275143
5 KO 231032
6 KO 235048
7 KO 235118
8 KO 235117
9 KO 235047
10 KO 235631
14 KO 235826
15 KO 235008
16 KO 230170-S
17 KO 235007-S
18 KO 235011
19 KO 235010
20 KO 230011
21 KO 240013
22 KOA235327
23 NSS
24 NSS
25 KOAZ235646

" 26 KO 275066
26 KO 275067
27 KO 235053
37 KO 235826
38 KO 235008
39 KO 230170-S
40 KO 235007-
41 KO 2350
42 KO 23
43 KO 2
44 K
45 27
46 @ SS
47 NSS
48 KOA235646
49 KO 275066
49 KO 275067
50 KO 235053

¥

.

Printed in U. S. A.

CASE 155 AND 195 GARDEN TRACTORS

CRANKCASE BREATHER

DESCRIPTION
NUT - 1/4'" N. C. hex

LOCKWASHER - 1/4" SAE ¢ c 0 ¢ ¢ s e c 0o e 0000000000000
STUD - valve COVEI's = + = = o ¢ o+ o o o o o o o 0 s o o e s o e e s oo

COVER - valve
SEAL - breather
GASKET - valve cover

FILTER -breather « « ¢« « ¢« ¢ ¢ ¢« ¢ o ¢ e ¢ o 0 o 0 000 000s0eeoeaec

BAFFLE - breather
REED - breather
PLATE - breather

155 CAMSHAFT AND VALVES

VALVE - exhaust « ¢« ¢ ¢ ¢ ¢ ¢ ¢ ¢ e 0 ¢ 0 o ¢ 0 o 0 o2 00eeeeesecoe

VALVE - intake
INSERT - exhaust valve seat
GUIDE - valve
SEAT - valve spring « « « « « + - « >
SPRING - valve « ¢ ¢« e e oo N
RETAINER - valve spring -
LOCK - valve retainer . . @)

LIFTER ASSY

..............

SCREW - tappet ad%
LIFTER - valve . .......................

CAMSHAFT ASSY,

SPACER - cam 05" 01w en o wrele afle i o .90 srlesi e & slele w8
SPACER - ¢ o ke G PRI R T wra ol i 8
PIN - camsh@Q¥f/ f) e ¢ ¢ ¢ ¢ ¢ ¢ ¢ o ¢ 0 ¢ ¢ o 2 s 0000000000000

AFT AND VALVES

19§

EXNAUSE ¢ 5 'el % 5.5 & o 0156 0.8 005 5l 5o PSRl s S s
~intake . . . ..t i e e e e e e e s e e .. e e S S

T - exhaust valve seat

SPRING - valve
RETAINER - valve spring
LOCK - valve retainer
LIFTER ASSY

SCREW - tappet adjusting

PIN - camshaft

...............................
------------------------------
..........................

----------------------------

-----------------------------

...............................

....................

B = ValVE 5 o slilils 5 a5 % o6 50 sisas 550 o .85 % 5 00E waster i) ans
EAT = Valve SPLANG . o o o o s 0 o o0 s shiaiie o sie o @ o 00 oo oo

......................

LIFTER = VAlVEis ¢ cie a'sv s = 08 » o sle o 50 AP
CAMSHAFT ASSY...... i o BN o~ 5 o ¢
SPACER - camshaft, .005". . ............ e
SPACER - camshaft; 010", . . o v s & o sdiataiain o 60 0 0 608 s 4

October, 1966






CASE 155 AND 195 GARDEN TRACTORS 9

155 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSY. (Std. size)® * =+ == s scc e, 1
2 KO 235287 RING SET - piston (for oversize see item 16) = ¢« =+« =« 1
3 NSS RING - top compression® « » « =+t s oo e ceencnenn 1
4 NSS RING - 2nd compression (incl. expander)® = = ===« * 1
5 NSS RING - oil (incl. expander) = = * - * * ols e o @ we e w e e el e 1
6 KOA235611 PISTON ASSY (for oversize see item 15) = = =+ == s s s v e 1
7 KO 235004 RETAINER - piston pin =« = * s s = s s see oo 2
8 KO 235572 PIN - piston .................. et e e s s s s s s e e 1
9 NSS PISTON® “** " c c e e ecsoccccococcocecscn 1
10 KOA235139 CONNECTING ROD ASSY (for undersize see item 18) =+ - - ** 1
11 KO 235003 WASHER - special ** " *ccc sccececccoccccccs 9
12 KOX 22-35 LOCKWASHER * * **** st ot et ot esococsoccnennen 2
13 KO 235526 SCREW - cap, connecting rod *cc et e e e 2
14 NSS ROD - connecting ****"°* cs*ccceveccccccacc.n 1
15 KOA235569 PISTON ASSY - .010" oversize*® = * = ** = * s s s ee oo 1
15 KOA235571 PISTON ASSY - .020'" oversize® * = - s s 1
15 KOA235616 PISTON ASSY - .030" oversize* * (A’ " ** " e s e oo 1
16 KO 235288 RING SET - piston .010" oversizg(™\y ™ == c s s s s s smeeee e 1
16 KO 235289 RING SET - piston .020'" overgizel\ ™ * * == st s rme oo 1
16 KO 235290 RING SET - piston .030" oversize)) ¥« - s 1
17 KO 235573 PIN - piston, .005" sold c A~ o ¢ o ¢ s o s 0 0 s 0 e 0 s 0 e e s e 1
18 KOA235139-10 CONNECTING ROD "undersize:s ® 2w o me o o eueie 1
19 KOX379-6 OIL SEAL - crankshafthreardO:e «« -+« - o S s SRSl ) e 1
20 40035 BEARING - crankSHATENRRDL * =+ » * = == s s oo oo oo eeenenenn 2
21 W 5063-S KEY - 1/4" squaf@x8/4" (pump cplg): =+ =+ =+ o or oo .
22 KOA235711 :

23 KOX 366-1

24 KOX 271-30
25 KOX 25-71
26 KOX 119-14

October, 1966

Printed in U. S. A.



10




=
|

OO 0w+

CASE 155 AND 195 GARDEN TRACTORS 11

195 CRANKSHAFT,PISTON — CONNECTING ROD

. PART NO.

NSS
KO 235889
NSS
NSS
NSS
KOA235827
KO 235811
KO 235803
NSS
KOA235828
KO 235003
KOX 22-35
KO 235526
NSS
KOA235865
KOA235866
KOA235867
KO 235890
KO 235891
KO 235892
KO 235868

KOA235828-10

KOX 379-6

40035
W 5063-S
KOA235949
KOX 366-1
KOX271-30
KOX 25-71
KOX119-16

Printed in U. S. A.

DESCRIPTION REQ'D
PISTON AND ROD ASSY. (Std. size) ® = * == e s oo eeee e 1
RING SET - piston (for oversize see item 16) = == ** " it
RING = tOp compression ........................ 1
RING - 2nd compression (incl. expander) =« * ***« - * - * 1
RING - oil (incl. expander) * * = * = c e sceevceocccn. 1
PISTON ASSY (for oversize see item 15) <= * e s oo 1
RETAINER - pistonpin =+ ** -+ o s sie e wie e e 2
PIN - piston ......... o s s s e . D I N 1
PISTON ................................... 1
CONNECTING ROD ASSY (for undersize see item 18) = ===+« - - 1
WASHER - special ............................ 9
LOCKWASHER .............................. 2
SCREW - cap, connecting rod =+ =**=**~°" » » wiete sfefeleilete 2
ROD - connecting* * s * s ccoceeeccn
PISTON ASSY = .010' oversize « =« = =iie 5% » « oo oo sije s o oio oioie
PISTON ASSY - .020” OVErSize * * * * s e v v v e oot ot

PISTON ASSY - .030" oversize * -
RING SET - piston .010" oversize
RING SET - piston .020'" oversize
RING SET - piston .030'" ove
PIN - piston .005'" oversize
CONNECTING ROD A -.
OIL SEAL - crankshaft
BEARING - cranksh

KEY - 1/4" squar

--------------------------

KEY - flat 1/

NU

October, 1966



12




REF. PART NO. DESCRIPTION
1 KO 271077 BOLT - cyl. hd. (length 2-1/4") === == s msmsmcee e
2 KO 235175 BOLT - cyl, hd, (Iength 2-1/2%) * =* =2 =2 == =ie eie s oia o oo ole
3 KO 270889 WASHER - cyl. hd. bolt ~* =" " s sorsmsmmcee e
4 KO 235656 HEAD - Cylinder .................................
5 KO 235810 GASKET o head ..................................
6 KOA235747 DIPSTICK ASSY ..................................
7 KOA236303 BLOCK ASSY - cyl., short (incl. crankshaft, rod assy

governor, camshaft, valves, bearings and plate) == """ " "
8 KOA235737 BLOCK ASSY - cyl., stripped (Std. bore) = = ===~
9 KO 230170-S INSERT - exhaust valve = = =« * = s s e mmememoeeme e
10 KO 235007_s GUIDE _ valve ..............................
11 KO 235125-S SHAFT - stub, governor = = = = === * === eseee e
12 KOX293-4 BEARING - needle, governor shaft- -~
13 41 18 PLUG = expansion ................................
14 113- 206 BOLT - 3/8" x 7/8" N.C. hex plated = =+ ===
15 192- 21 LOCKWASHER - 3/8" SAE plated ®* = * > s s@® o= mm i owoees
16 KO 235025 GASKET - camshaft cover =« e
17 KO 235026 COVER - camshaft gear = * - * s meecee s
18 192- 19 LOCKWASHER - 1/4'" plated - *
19 113- 6 BOLT - 1/4" x 1/2" UNC, plate€ "\
20 KO 235353 GASKET - oil pan =" """ :
23 KO 235950 BASE - oil pan. =c v w v e\ e mie e 2 sm we mis eflee W
24 192- 21 LOCKWASHER - 3/8" pla@ -------------------
25 115- 204 BOLT - 3/8"x 1" hex o (RCEE RO SO SRy 5 & cop
26 221~ 2 PLUG - pipe, 1/4" s RS S I
27 KOX 379-6 OIL SEAL - cran P "0t tteteeeeeeeseeeeeeae
28 40035 BEARING - craark Dall = = = = * ® * * c e s e e e e e e s o0 e
29 KO 235757 GASKET - sly suring, plate, BOLQL o s onel sne eiin we ot il enelele 6
29 KO 235070 GASKET - O s & o s B ol s o) e T myis e e R e
30 205~ o PLUG -.b ”" 1ming hole * = ¢ ® s e a6 sis sis ale s o o & sile o
31 KO 235062 PLATY a”ing (can use KO235815) * =« - * == "o
32 192 21 LO JER - 3/8" plated .........................
33 113_ 207 0 X ln N.C. plated ........................
34 KOX 271-30 L - crankshaft front = <= = > - c et e oo
35 KO 235818 EEL ....................................
36 195_ 545 HER : Special, plated ...........................
37 L NUT-- special Marsden: * - ° " * " c e oo
38 SHAFT - fI‘t. drive stub = = * c cc s s e s st et et st oot
39 LOCKWASHER - 3/8" SAE plated =« = =+ = - veee
40 BOLT - 3/8" X 1_1/4n N.C. hex =« =+ s o e oo
41 KEY = 1/4.. sq. X 3/4n ..............................
42 5748 STRAP - llftlng -----------------------------------

ENGINE GASKET AND SEAL KIT

45 KO 235165 KIT - engine gasket and:Seal . « . c « c o vo s v oveovsocmenson
46 KOX271-30 SBAL - crankshaft froft 0fle « « ¢ s « & oo lae o o6 5s 5is ss s
47 KOX 379-6 SEAE = crankshaft rear 01lie . «.a & ¢ sie oo ame s s 5.6 5 55 8 o
48 B 59393 GASKET - fuel strainer DOWL: e = « » e s's sie o dus e s s so e o
49 KO 220174 GASKET - DIr'eaKer COVEI « « s s s s s's s oo » olswsilbis ois oo o
50 KO 231032 SEAL = DrEAtHER « o o« oxiia o5 o 5raiie 5.6 s 56 %05 56 @ 6 sialelle
51 KO 235048 GASKET - VAlVE COVOL . « o v s s e o e oo ofaion sie o0 o0 oo st s o
52 KO 235025 GASKET - camshaft gear COVer . « v« « cioie ¢ o s s s 56 s o5 o0
53 KO 235353 GASKET = OIl DAL + .o suosle. o ' slis, o o5 5 iom, hiorisl 1o o Slads [o oo e o1
54 KO 235757 GASKET - shim, bearing plate .010". . . . ... .ot
54 KO 235070 GASKET - shim, 010"« « -« -« v e v et v ittt
55 KO 235810 GASKET - cyli DEAd « v v o s sin sio olsls's vie oo oo ofi® o o 0o v o
56 A 72108 GASKET - fuelpump flange . ....c.ccceeeeecoecconsas
57 A 72100 GASKET - carburetor flange « . « « « « v« e v v e it e e v vt v
58 KO 275341 GASKET - carburetor airhorn .. ...cccceeeeececocns
59 KO 235057 GASKET - oil pan (not used on this model) -+« =+«

Printed in U. S. A.

CASE 155 AND 195 GARDEN TRACTORS

155 ENGINE BLOCK AND ATTACHING PARTS

October, 1966

13



14




CASE 155 AND 195 GARDEN TRACTORS 15
195 ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cyl. hd. (length 2-1/4") ««« v o v v 6
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") =« « ¢t o e oo v v covtocsononns 3
3 KO 270889 WASHER - Cyl. hd. BOlt s s« e: e os s e asn s sinlow o seisasos 9
4 KO 235820 HERD = o9l 5 e %« sk bs Bhksabbids o 80386 S L e oo 1
5 KO 235810 GASKET = hoat s a6 o a'sis v o e s i w oo ol o (a1 sMare e o1 alis o s mis s 1
6 KOA235747 DIPSTICK ASSY o - saia s 56 55 5.6 &6 55 mod s ok os sretuhe s s s o0 1
7 KOA236293 BLOCK ASSY - cyl., short (incl. crankshaft, rod assy
governor, camshaft, valves, bearings and plate) . . . ... ....... 1
8 KOA 235952 BLOCK ASSY - cyl., standard bore « « « - -« e e o e v v vv oot nn. 1
9 KO 230170-S INSERT - exhaust valve -« ¢« 1
10 KO 235007-S GUIDE - Valve =« «c o v o0 0cecs0co0on0sssesssascesese 2
11 KO 235125-S SHAFT - stub, gOVErnor « « « « « =« c e o e v v oot eonenn.. 1
12 KOX 293-4 BEARING - needle, governor shaft = « =« -ccccccecececee.. 1
13 41_ 18 PLUG - expansion --------------------------------- 1
14 113- 206 BOLT - 3/8"x 1-1/4" N.C, hexplated ** ** - """ *° """ ""*" 4
15 192- 21 LOCKWASHER - 3/8"plated =" """ """ s
16 KO 235025 GASKET - camshaft cover """ """
17 KO 235026 COVER - camshaft gear * """ """
18 192- 19 LOCKWASHER - 1/4" plated *
19 113- 6 BOLT - 1/4'" x 1/2" UNC plated X\,
20 KO 235353 GASKET - oil pan* ** """ " " ‘
23 KO 235950 BASE - oilpan *****‘"* @
24 192- 21 LOCKWASHER - 3/ >
25 115- 204 BOLT - 3/8" x 1" N) Blated
26 221_ 2 PILUG - p1pe 1/4n SR E AR R S R R R O
27 KOX379-6 OIL SEAL - cra 2 1 e I R P slierslie sieste s
28 40035 N all ..........................
29 KO 235757 ring plate .010"
29 KO 235070  GASKET -/BBI) 010" « « o e« e o o s o v o v oocenennesenen
30 205- 27  PLUG -G timing hole * * * = **°cc*ccoeesenocoacans 1
31 KO 235815  PLATH-DeTFing * * * * * * * " **** e s o e o e o aeeococescsoosn 1
32 192_ 21 R 3/8”plated ......................... 4
33 113- 207 x 1" N.C. plated ........................ *4
34 KOX271-30 BAL - crankshaft front = * s s me s s s e e e 1
35 KO 235818 MTIIT T’ ® © © © © © ¢ ¢ 0 6 6 ¢ 6 0 6 6060606066666 0606060600600 0000 1
36  195- 545 ASHER - special, plated = ** " """ e 1
37 Koxllg UT = Special Marsden ............................. 1
38 KO SHAFT - frt. drive Stub ............................. 1
39 192- LOCEWASHER - 3/8% SAE plated 5.7 75> "2 n® ws va'es oo wis 4
40  11@= BOLT - 3/8"x 1-1/4""N. C. hex plated """ """ """+~ 4
41 3_S KEY" 1/4" Sq. x3/4” ............................. 1
N NCI ke O TR 1
@ ENGINE GASKET AND SEAL KIT

45 KO 235165 KIT - engine gasket and seal «« « ¢ v e e e v oo, 1
46 KOX271-30 SEAL - crankshaft frontoil - « = ¢ ¢ e e 0 e et v v e v il 1
47 KOX 379-6 SEAL - crankshaft rear oil « « « - ¢« o e e e e o v o n vt o v v v 1
48 B 59393 GASKET - fuel strainer bowl « « « - ¢ « ¢ ¢ e e e v 0 0 et o v 00 e 1
49 KO 220174 GASKET - breaker COVEIes « « o « = « o o o s e o s s s o o oo eesosn 1
50 KO 231032 SEAL:~ Dreathier: d e s o6 s o6 sifel o el eie i i oiie o slie ook iRl 1
51 KO 235048 GASKET ~ VAlVE COVEL o« sie s1is s1e a¥ wis o6 06 816 6% si's o @ oo s 2
52 KO 235025 GASKET - camshaft gear cover - . ... ..ot 1
53 KO 235353 GASKET - 0ilpan « « c oo e v e oceecosccocoasoanconnsss 1
54 KO 235757 GASKET - shim, bearing plate, .010" « .. .. e oo v v e i oo 6
54 KO 235070 GASKET - shim, .010" + + =« =« c e ottt ie i i it L UAR
55 KO 235810 GASKET -cyl.head . e « c e e v v cevetenscneccsncsnss 1
56 A 72108 GASKET - fuel pump flange « « « « « ¢ s e e o v e vt v o v e v o vnnn 1
57 A 72100 GASKET - carburetor flange « « « « « c e e o e s s e o v oo osoons 1
58 KO 275341 GASKET - carburetor air horn « . . cecccceec e oo ccoeeas 1
59 KO 235057 GASKET - oil pan (not used on this model) ............. 1

Printed in U. S. A.

October, 1966



16




ot

BAFFLES, SHROUDS AND CLUTCH PULLEY
REF. PART NO. DESCRIPTION REQ'D
1 C 10492 DEFLECTOR - engine Qir ¢ e e s e e e e 0000 o ® oiel e e b ine 8 e i1
2 192- 19 LOCKWASHER - 1/4", plated « « « + e s e v s oo vnoenonennnnnn. 2
3 113- 6 BOLT - 1/4" x 1/2' N.C. hex plated - -+« - - - I o2
4 KO 235955 BAFFLE - cCyl. head « « + « « + e+t o cveeoooencnnaneennnns 1
5 KO 235368 BAFFLE - carburetor side air « « « « ¢ = ¢ « « . D I 1
6 KO 235207 PULLEY - starter -« ¢« « ¢ ¢ e ¢ e e e e e e e o000 S s e s e eis s 3
7 KO 235052 SCREEN - blower air intake. « « « « « =« c oo .. e te e e 1
8 195- 515 WASHER - 1/4" plated ++ ¢+ oo« - s & siie)is m @ e & ionpe S Sienielalle 4
9  192- 19 LOCKWASHER - 1/4"plated « « «+cecocosoooconcconseas 4
10 175- 436 SCREW - 1/4" x 5/8" N.C. truss hd. Ph1111ps plated - -+« ... 4
11 KO 235951 HOUSING = DIOWET « o s s s sis s s 06 s s0.0 0 o0 s's aiie o a e e A 1
12 113- 2 BOLT - 1/4" x 3/4" N.C., hex hd. plated « -+ .. e 4
13 192- 19 LOCKWASHER - 1/4"plated « « « s e e ceeeeececacecnnsen 4
14 KO 235054 BAFFLE - cylinder « « «« oo oo eee.
15 C 10311 CLUTCH - pUllEy ¢ ¢ ¢ ¢ e e s e e essessscososscssssssnsas
16 C 10312 SPACER - Short scccselescoccnsssoocsssnas
17 A 70084 FAN - engine « e« ««c oo eee.n ces e
18 195- 104 WASHER - 3/8'"plain « « + « - . .
19 192- 21 LOCKWASHER - 3/8" SAE
20 115- 208 BOLT - 3/8" x 3-1/2" N.C.,
21 - A 70205 BELT - drive, starter, en
22 C 12603 CHANNEL - deflector

CHOKE.THROTT@

34 C 12189 CONTROL - th t% .............................. 1
35 C 12224 HANDLE - t CONtYOlc & o & 55 © ordnhesle & @ i ® ot rehe elone 1
36 C 12187 CONTRO OB S e ke el viie e aiie e R R S g o) St TR 1
37 C 12223 HANDL e.CcODtTOLis « cos = 5153 v sye & 5505 o e ¥ 61 Egelelel o e 1
38 173- 212 SCB x 1/2" rd. hd. machine, plated . ............ 2
39 192- 18 = #10 . 8td. PIAted o oo 0 o o0 o Fo 0 s sinns b hal s lalellol 2
40 129- 74 0-24 plated « « = e« s e ot e v et e v e ceteoe e nonnn 2
41 KO 235494 —HTOVETNOL & o i sleis o 4.6 & v (08 siers o o (ool sl siislien slaiin ol niis 1
42  15- 420 T-1/4"x1-1/4"N.C. hex ....... w1 o) 1o R T R 2
43 195- 51 ASHER =1/4"plated’ <'vi e swime on soes s R 2
44 25- 1 UT-1/4"hex ........ SR A b N - o o B 1
45 KO 2 SPRING = ZOVEINOL .+ + v c o o e s s o o s s s s oo soeeeeas 5o afido ¢ 1
46 19 LOCKWASHER - 1/4" plated ....... ihe 5w S8 - SRS Y e i 1
417 { WASHER - thrust .« /s ¢ « o% ecat'Se = s lois o o0 o stelis o sise u siisie ol e 1
48 690 WASHER. = WAVY o0 « s 60k s is @ = sis s o s o 00® w.aie s audie s oo sols 1
49 31052 CLAMP - swivel, wire ............... & Fheics @ se eI s sletis 1
50 KO 235086 LEEVER - speed:icontrol : < s de s o 6 w 55,0 s s oo el s erel oo 1
51 KO 235085 SPACER - speed control bracket ...... P TR e E 0 0 o 1
52 KO 235084 BRACKET - high speed stop. . ......... TR o W 4 o 5 B G 1
53 129- 37 NUT ~FH10-32, DX . o o0 « 5100 oo0rs aie 0% s o 0% 5% ii.0 6swe s o8 60 o1 o 2
54 192- 18 LOCKWASHER - 3/16'" plated ........ R Py S X SRR 1
55 A 10326 JOINT -ball .......... oile  wiE s % 8 e o otiann o tiiie o e Rl e |
56 KO 235277 ROD -throttle . . . ............. O Ol gt e=s 2 1 5 4 XoRS syl
57 KO 235278 RING - retaining, throttle rod 3 e e w e e s s wE e SlaNelERS 1
58 KO 235476 BUSHING - governor cross shaft ............ e s Sl e N5 1
59 KOA235256 SHAFT ASSY - gOVEernor CrossS . . . « « « . 2 o TR 5 sl ls e e ool 1
60 KOX 293-4 BEARING - needle governor shaft...................... 1
61 KOA235743 GEAR ASSY - ZOVEINOL « « ¢ ¢ ¢ e o o o 0o oo oooocases R osos ke e 1
62 KO 235125-S SHAFT -governor stub. . ... .coceeceeececesoocescsns 1
63 KOX 25-55 WASHER - governor stoppin . . .« .t vttt e i et 1
64 KO 231355 PIN - gOvernor Stop « ¢ v c e e o v e vt v oo oo noaoncocenens 1

Printed in U, S. A.

CASE 155 AND 195 GARDEN TRACTORS

17

October, 1966






30

31
32

31

EF.PART NO.

C 10479
C 11529
A 70100
173- 215
131- 350
C 10657
C 12211
C 10678
214- 253
A 72100
A 72073
192- 20
113- 103
KO275341
C 11545
C 12203
A 72108
71- 410
193- 60
222- 41
222- 101
222- 112
KO 235097
222- 4021
KOA235845
KOA236205

KO 230675
NSS
NSS
NSS
NSS
NSS
A 172108
KO 23635
Nss (6
NSS@
NSS
NSS

NSS
A 72108

CASE 155 AND 195 GARDEN TRACTORS

FUEL SYSTEM

19

DESCRIPTION REQ'D
TANK SxfUElE s 12 o 5 ¢ sos e i o #0006 556 5 5 966 e08 50s 9 @5 6 syemeis s 1
CAP — TUCISEANIE o = o 010 i 5 sl s o & siie o oo ohie o s s, o i0 0 8 & 00000 eele o e 1
STRAP - fuel tank mountmg .......................... 2
SCREW - 1/4"x1-1/4"rd. hd.c « « « ¢ ¢ e e et ernncacecann. 2
NUT - 1/4" SQUATE + « o = o ¢ o o o o o s v o ot o o oo ooesoceessos 2
ELBOW = fUELLINE « ¢ = « = « o o = e o o o oo e vneneenenenneeeens 1
HOSE = fuel line- - S s s e s s et cocccocsocosnccscccoocses 1
FITTING - elbow, fuel line,nylon . . .................... 1
CLAMP = 1/ 28 N0OSE vic o o0 o Siie o = siimis o otie o o210 v s s wiiein #.9 2
GASKET - carburetor flange - - -« « v oc v v e, 1
CARBURETOR ASSEMBLY (Repairs Page 21) - « « « « c v e v o v oo 1
LOCKWASHER - 5/16"SAE Std. « « « « c e e e e ettt v eeeeenn. 2
BOLT - 5/16"x 1" N.C.hexhead « - « «+ « c c e e et t e 2
GASKET ~air hOTNs = = « @& & oi & & % 5 5 éifs @ 366 & e s 5 & e=eles 1
INSERT - fuel (23 I R 1
BRACKET - fuel tank mountinge « « « = « c + s e oo v v eeennnn 1
GASKET - fuel pump mounting - - - - - SNN\s s s e e e e e o
SCREW - 1/4" x 5/8" N.C. fillister Haad\¢ ¥+ - « -+« « c e o e o o .. 2
LOCKWASHER - 1/4'" SAE std. - - DR ¢ »+ o s s e e e 2
ELBOW - includes sleeve and Q ------------------ 1
SLEEVE - for 3/16" O.D. be’@ .................... 2
NUT - for 3/16" O.D. tub&\\\. LG~ e m amman s nn s« v bl 2
LINE - fuel pump to carburefOomy = « « -« ¢ e e ¢ e e e et et e et o 1
CONNECTOR ASSEMB ludes sleeve andnut - - « - -« . .. . 1
FUEL PUMP - (for odel) (155) « ¢ o e v e e v v e v e v nnnn -1
FUEL PUMP - (fo model) (198) v ws cwas vos w sms's s 1
L PUMP
FU - for KOA235845 pump « « + = = o e e e e 0 v 0 oo e 1
fuelpumpvalve ..... o Seie e e @ 8 es e & & o % el e 2
~fuelpump « « ¢ s e v et oottt et 2
KET - valve ¢ ¢ e c c ¢ e ¢ e 0 e 0o 0ose @ e v wis s wiee e oo s 1
@ PHRAGM ASSEMBLY « - ¢ c et o 8 wie & B e e e ¥ e e 1
@ PRING - diaphragm «  « « « « « - « cos s sien s nmnxan s sanelell
GASKET - fuel pump mounting . « « « « « c e o e ot o e v ceecenn 1
FUEL PUMP KIT - for KOA236205 pump « « o « « « e 0 s a0 o 00 o 1
GASKET -valve housing ...« .-cccceceeoecccos s ot ]
VALVE ASSEMBEY i 5 e ilic o s s o swie o 50 s o o v e e 2
GASKET - valve . ....... St @ s - s i & wielm s s o eRee = D
DISPHRAGM ASSEMBLY ... ¢ cccceceoeens § o oy Sagen s 2L
SPRING - diaphragm . ....cco0e 0o SR % e e % el
GASKET - fuel pump mounting. . . . « « c c o 0o e o0 v e P50 ol



20




CASE 155 AND 195 GARDEN TRACTORS 21

REF. PART NO.

A 72073
1 A 72077
2 A 72076
3 A 72085
4 211- 3
5 A 72001
6 A 72074
7 A 72086
8 A 72102
9 A 72079
10 A 72078
11 A 72081
12 A 72082
13 A 72080
14 A 72084
15 A 72083
16 A 72101
17 A 172075
18 A 172087
19 A 72098
20 A 72099
21 A 72090
22 A 72088
23 A 72089
24 A 72097
25 A 72094
26 A 72092
27 A 72093

28 169- 77
29 A 72096
30 A 72095
31 NSS

32 A 172103 @ rburetor repair .........

&
P

Printed in U, S, A.

A72073 CARBURETOR

DESCRIPTION REQ'D
CARBURETOR ASSY . s o s 569 .8 6% s o s o Bs e ]
JET ASSY - highspeed & idleadj. ...ccccceveveeeen.. 1
SPRING - idle jet. ....... ey FESRNSRRE | R L 5 1
SPRING - choke detent ball « « « ¢ v ¢ ¢ e v ot et v o v o v e e e nwn 1
BALL-1/8"steel..u.0v..... @ ol 6 o e o e S B 1
SCREW - #3-48 rd. hd. mach., brass. . . . ... o o wieum s NSl 4
VALVE ASSY -chokedisC ...« e v v v eeee.. G 520 R P, BN 1
INLET NEEDLE & SEAT ASSY: ¢ ¢ ¢ ¢ ¢ e e 0o v onn & apeleleleie 1
GASKET -needle SEAt « ¢ ¢ « ¢ « ¢ ¢ e 6 e e 0 e 0 0coececoaes 1
PIN - carburetor float . .. ... ¢t i ittt it ittt i ot nenens 1)
FPLOAT ASSY « 6 055 & o008 65 & o106, 6 a5 o siie R - 1. 1
GASKET - carburetor bowlring . ........ ove 50 % esisrelaNe 1
GASKET - carburetor bowl . . ........

BOWL - carburetor . . .. ..o voeee..
NUT & GASKET ASSY - bowl
GASKET - bowel screw ..
SEAT - high idle jet........
SHAFT & LEVER ASSY - cho)
PLUG - 3/8'" expansion . ..
SPRING - lean-rich adjus
SCREW - adjusting

n-

VALVE -throttle dio.

PLUG - carb. body passage .

SHAFT - throttleleyer).”. « . . . . o ...

SEAL - thrott a3 o one

DOG ASSY - SHATE .« Bhei o1d Gt oiie © o 06 o o0 wie) ke e ool
SCREW (XIS StOP. ¢ « ¢ ¢« e e e e e v e v eeeeeeceeeneense
SP le screw tension

October, 1966



22

framg



e

REF. PART NO.
1 C 12096
2 C 12094
3 C 10487
4 132- 24
5 C 10883
6 141- 2
7 115- 103
8 192- 20
9 129- 102
10 195- 517
11 C 10311
12 C 10312
13 C 10827
14

15

16 214- 101
1 C 10500
2 C 10502
3 C 10503
4 126- 22
5 C 10504
6 C 10505
7 C 10506
8 C 10507
9 192- 21
10 113- 221
11 195- 522
12 83- 56

Printed in U. S. A.

CASE 156 AND 195 GARDEN TRACTORS 23

PULLEY CLUTCH

DESCRIPTION REQ'D
LEVER - clutch control - ---c+-ccce-ecececcececce.n 1
LINK - clutchcontrol - « - -« c v e e v et v vt ittt o i on . 2
KNOB - leVer = o ¢ o+ o o o e s o oo 0t ooooecooscooeeoescososssa 1
PIN - cotter 3/32" X ]_/2” ........................... 2
PIN-safety « « - =+« e v v e e e et it it iii i 1
PIN - clevis, g R k. 7 L T 1
BOLT - 5/16"-18 N.C. x 3/4"plated - - - - . ... ....... ..., 1
LOCKWASHER - 5/16" SAEplated « - -+« -« c v vt e o v o nv ot 1
NUT - 5/16"-18 N.C.plated: - = « « =« c c e e v et et eeveu-n. 1
WASHER - 1/4" plain plated - - -+« + = -« o o v v et it vt 3
CLUTCH - PTO ""V'" belt (parts not serviced) - - - « - -+« o . ... 1
SPACER -fan,short «+----cccccccccoennn.. 1
BRACKET - PTOcontrol - ---=--«c-cccececeeeececccs.s, 1
BUSHING -(notused) « « ¢ « ¢ c e e o ce et e et vacnenccennnas
BUSHIN’G - (not used) ..............................
CLAMP - 3/8" LD, =+ st ecomcnmannennenennncnnnn. 2

FRONT P T O

CARRIER - pivot and bearing *
BEARING - sintered bron
SHAFT - PTO pulley -
KEY - Woodruff #13 SA

PULLEY - drive -« - -
PULLEY - driven

WASHER - thrust
BELT - 3 V se

E

(oP

@" SAE
/8'" hex head

plam.....

......................

......................

......................

......................

October. 1966



24

AR
%%__\\\\\\\N\.V“V

=

@ =
m %hz..ll??z ?AMM'-””\‘
ZiliN A

SIS
S
47—
O &7
Sy

p oow“\l’\\v///////////@h\\
’ I\
ﬁ@ o mﬂN /~

-
O




CASE 155 AND 195 GARDEN TRACTORS 25

A70202 STARTER-GENERATOR

REF., PART NO. DESCRIPTION REQ'D
1 R 15106 BOLT - thru (includes washer) « « « « « e« c et v v e ot oeveeennn 2
2 A 72104 FRAME ASSY - commutator end « .. «.¢.co... R I I 1
3 R 15087 RING - bearing retainer « « « « « e c e e e e o e enoccccsaccas 1
4 A 25461 BEARING - commutator end ball « . ¢« ccveeeeeeceneeen.. 1
5 A 72039 HOLDER KIT - ground brush - . . ... ... I 1
6 A 72040 HOLDER KIT - insulated brush . ... .«..... P S 1
7 A 72038 BRUSH ASSY o lslee 5 a5s.d & o6 & 66 % 5 85 & sijs 8 & 616 & o @5 s5nbane = 2
8 R 15090 ARM - brushpressure .. .:..cececececeeeececosscocosossss 2
9 A 25423 SPRING =~ DruSh AT« « o os sis e o siie s o oo s si00i » siie o s oo s v faho » 2
10 A 172042 COIL-ASS Y= THEIARREH, - .« vco6 o 665 o 6.5 @ 508 o 616 & & 95 5 58 o 1
11 A 72048 STUD ~ armature terminal « « s« s s s6 s s o5 s 6% s 6 ss o065 o 1
12 R 16147 BUSHING - insulated, armature stud -« .« «c oo o v v v vt 1
13 R 15079 WASHER - armature stud . .« ¢ - e« o v 0 oo B RN 2
14 192- 8 NUT - terminal stud 12-24 heX « « ¢ s ¢ soa e v 0 0 0000 o0 o aeies 4
15 192- 17 LOCKWASHER - terminal stud #12 . ... .. I I T o ¢ 4
16 R 16148 WASHER - insulated, field stud. « - « -« « c e v e v v v e i e et 1
17 A 72043 COIL ASSY - field, L.LH. « -« - oo fNg ==+ cccseoessoccnns 1
18 A 72049 STUD - field terminal . oA N . - 1
19 R 15077 BUSHING - insulated, field stugzau ™ « ¢ o o e v v e v e v oo v e e e 1
20 A 25447 INSULATOR - field COil - « ps\\s })e s s o o oo v o s oo e e o v e e 2
21 A 72044 SHOE - pole, plain - - -« - - @ ....................... 1
22 A 40736 SHOE - pole, notched ce N i I 1
23 A 72041 ARMATURE . ..... X D o5 oo s OGS SHE 8 DEE o 5 5ol 1
24 126- 111 KEY - Woodruff, ar @ .......................... 1
25 D 32477 SCREW - pole . . \) ............................ 2
26 NSS BODY - starte %tor (Order AT0202) =« + » o oo e v o oo 1
27 173~ 237 SCREW - 10 AL W pd Hd, e o sss 5 00 0 0 0 n R0 5 ¢ 3
28 192- 18 LOCKWASHEY 16" plated =« -« c v v et et i et a . 3
29 A 72050 RETAIN " - bearing (includes ref. 37 & 38) « v ot e 1
30 R 16170 : Ning retainer . ... ccec et 1
31 A 25441 ; K ], drive end - -« « . e e e e et ettt e 1
32 A 72046 FRA g SSY dr1ve GI - e o 51 5 06 & iels & 0B @ 5 & Sl afate 1
33 A 72047 AOER ~ pUlley = = o5 o sos @ sis 5 4% & 66 5 & 86 ® o 51168 siiole ouisie 1
34 KO 235260 [ EY - starter - generatordrive . . . . .« st et 0o 1
35 192- 26 KWASHER = 11/16" plated - - « « « e s e e oo cececoocosas 1
36 R 1510 UT - armature shaft, driveend. ... ......... o 5 w5 see 1
37 RETAINER - grease (Order A72050) . .« c v v ot oo v oo vnnennn 1
38 SEAL - felt (Order AT2050) . . . v vt vt vt o oo v oo eeoennenns 1
39 SPACER - armature shaft,inner .. . . . . ... ... ... ... 1

©

Printed in U. S. A. October, 1966



26

1Y




o

CASE 155 AND 195 GARDEN TRACTORS

STEERING GEAR

27

REF. PART NO. DESCRIPTION REQ'D
1 C 10569 CADP = steering Wheel . o « sie = s oo o oo s aisis o ais o sisiis o sl s oo 1
2 C 10570 RING = €aD TEtaINeT » s « s s s s 50 « 55 0 s 0is e 0a o oo bioiss sos 1
3 25- 1510 NUT - jam, 5/8"-18 FHNUNF: - 1 ¢ s s s s s ccsososonccncoos 1
4 A 70058 WHEEL = SteeriNg « o o5 5 55 o sio0 & ajs aissi i o o s o'e e, 65 o608 1
5 C 11676 GEAR' = SUEETING "= o o5 o ioiie o 3i0n o oo iwhons) iSRTRes = 25 151w 50081 o o SHeNE 1
6 C 12206 BUSHING - bronze 3/4" 1.D. x7/8" O.D.x7/8"1long « « « e v .... 1
7 C 11685 SHAFT - steering (L195): tie s o 5eis sos o simm.c os s 515 5 5o 5lolors 1
4 C 12116 SHAFT - steering (155) - » o s o e o e s sn s oinovnsosionssesaas 1
8 C 12205 BUSHING =E1aNge: o o6 & ooms 5566 hs.5,6 3 516 & airs 5 oo 5o s ogs oo 1
9 C 12126 BUSHING = DYION & oe.5 6,5 = siis sTs s o 5155 o5 86 & oios o oo 1
10 T 25683 RINGS\TEIRINING « o 0 s »iolis w.ayislis s aie o siin s sialie s s o suers SHele 1
11 C 12125 WASHER ~fthrusts s c c s sss s cv s csnvoscoosvosenmessosse 1
12 C 12007 RING - externalretaining . . « -« « ¢ e ot ot ittt ittt e ... 1
13 195- 2082 WASHIEER | D5% = ol ol o it s 1ifierol o] 2t sl o0V al ol atre ! sfiaite = slie o) ol ame NiohS 1

Printed in U. S. A.

October, 1966






.

REF. PART NO.

1 25-
2 1192
3"

4 cC

5 C

6  141-
7 132-
8 C

9 C
10 C
b, €
12 C
13 C
14 219-
15 C
16 192-
17 113-
20  25-
21 92-
22 €
28 ©
24  132-
25  141-
26 C
27 . 'C
28 C
29 ‘€ .
30 C
31  219-
32 C

33 192-

118

8
12102
12527
12115
6

47
12007
11906
11999
11842
11841
10235
8
12003
21
205

118

8
12102
12104
47

6
12007
12000
11902
11953
10246
8
12003

Printed in U. S. A,

34  113- 2%%59
C
36 vv<§:;9

CASE 155 AND 195 GARDEN TRACTORS
155 FRONT AXLE

DESCRIPTION
NUT - 1/2" FHNUNC
LOCKWASHER - 1/2'" SAE std.
JOINT, ball, 1/2"
ROD - drag link
WASHER - spring
PIN - tie bar and drag link
PIN - cotter, 1/8" x 7/8"
RING - external retaining
WASHER - thrust, 3/4"
AXLE - front
SPINDLE - right hand
SPINDLE - left hand
TIE BAR - spindle
FITTING - lube, 1/8'"-28
PIN - axle pivot (See C12005 for tractor w/PTO)
LOCKWASHER - 3/8" SAE
BOLT - 3/8'"-16 x 5/8" hex head

195 FRONT
\ S
NUT - 1/2" FHNUNC
LOCKWASHER - 1/, td.

JOINT - ball, 1/2L
ROD - drag li
PIN - cotter /8"

G - lube, 1/8"-28

- axle pivot. (See C12005 for tractor w/PTO)
LOCKWASHER - 3/8" SAE

BOLT - 3/8"-16 x 5/8" hex head

RING - external retaining

WASHER - thrust, 1"

29

REQ'D

P QO = = = D) W WOW R == DN DN

DO DD = = =t QO = = = DN = =W

October, 1966






CASE 155 AND 195 GARDEN TRACTORS

155 FRONT AND REAR WHEELS

31

REF. PART NO. DESCRIPTION REQ'D

1 C 10263 WHEE IT=ITEaY5 ./ o 'siis @ o im0t mial = 2105 = siieria o vira & o i & o0 8 sefeile 2

2 C 10314 BOLT -rear wheel -« « e ¢ et et ittt ittt iiet i e 10

3 C 12081 WHEEL =front s« » o c o e c oo e s 0o sesssnssossassesossssim 2

4 219- 1 FITTING - lube, 1/8" NPT « - ¢ s v v e v e v v v e ccoceoncnnnnn 2

5 C 12110 BEARING - front wheel (inner). - « « « « ¢« e et e e v et vt o et o an 2

6 Cc 12111 BEARING - front wheel (outer). - « « « « ¢« e v e v i v e vt 2

7 C 12370 CAP - plastic, front wheel - . .....ccc.neen.. 2

8 C 12007 RING - external retainer. « « « « « « c ¢ - e o v ittt i i il 2
195 FRONT AND REAR WHEELS

11 C 10317 WHEEL =iTEAT = » s sf'% = & o o e o 1o on el o o106 0 #05 & % 506 & o1/ wep

12 A 30064 BOLT -rear wheel . - ... oo e

13 C 12081 WHEEL -front « « c « c ¢ c ¢ cc0e o

14 219- 1 FITTING - lube, 1/8" NPT . ...

15 C 12110 BEARING - front wheel (inner). .

16 C 12111 BEARING - front wheel (outer)(~

7 €

18 C

12370 CAP - plastic, front whegR\. - »
12007 RING - external retainexx <>

Printed in U. S. A.

October, 1966



32

0 . (o
&
0 w\\ “\m .@ ///////&///ﬁ///

AN

N

O
\

> N
RS /%/ )
%, %@
A
@

////////
@\% &2
o %

e
\ N
N
Y

Vi
&)
B\

2



REF. PART NO.

CASE 155 AND 195 GARDEN TRACTORS 33

TRANSMISSION AND FINAL DRIVE

C 11640
A 70137
A 70142
C 10294
C 10295
A 70141
A 70143
C 10287
C 10289
C 10286
C 10288
221~ 4
138- 102
C 10259
C 12156
B 18208
C 10291
C 11998
C 12009
C 10299
F 19478
C 12013
A 70127
C 10303
13- 820
92- 8
C 10302
92- 5
13- 512
C 10296
C 12011
C 10254
C 10261
138- 2002
C 10253
138- 2036
132-

C

A

C

C 298
C 10292
95- 5
13- 510
C 11332

@

Printed in U, S. A.

DESCRIPTION REQ'D
CASE - transmission « + * * = * *cc oo s e o oo esooocecaoccsocs 1
GASKET - housing to case® * = = = ® =+ st e ee oo een. 2
BUSHING - flanged, rear axle housing * = = == c s s s o e e e 2
HOUSING - rear axle, right hand =« -« s e e oo .. 1
HOUSING - rear axle, Jefthand =« ** e cee e eeeceece.non 1
BUSHING - plain, rear axle housing === o2
SEAL - rear axle housing ........................... 2
SHAFT - axle, left hand (155)- - - - - alle. osleelfens joh piskia) & 5 oReReloibRe 1
SHAFT - axle, left hand (195) ......................... 1
SHAFT - axle’ I‘lght hand (1 55) ........... e s e e 0 0 e s s e s 1
SHAFT - ax]_e’ right hand (195) ........................ 1
PLUG = pipe, 1/2" square head =<+ ----- e s e s e s s e e s e s e 1
PIN - axle retaining « + * ===+ e oo ccecees s see e 2
COUPLING - motor mput ........................... 1
BUSHING - nylOon « = « « c ¢ ¢ ¢ e 0 v v e oot o oo onsncccoacsson 1

RING - coupling, retaining

WASHER - input shaft

SHAFT, transmission input

CLUSTER - input gear

RACE - bearing inner -

BEARING - input shaft

’

stop

BEARING - input shaft, -y

BOLT - 3/8"x 1-1/4" i O * * ** e o0 cseeen

PLUG - breather, tra‘@ .......................

BOLT - 1/2" % T ! etoframe = « = * c ¢+ ¢ o oo 6
E * * o ¢ e oo e e ceeeeecesssoococeoeos 6

LOCKWASHER,

shift fork, IOCating ............................ 2
~differential « = s s * s s s e e e e e e e e e et e e oo e e 2

- differential pm, locking ......................... 2

PIN -cotter, /16" XK 1Me o s o oot ne o teeee e 4
PINION - differential « = =+ = ¢ ¢« o e o e o e o o e o v o oo o eeeoon 4
SPACER - differential pinion ......................... 4
HOUSING - differential gEAr s ccccec s st 1
PIN - differential pinion = « + +«+ ¢ e o e e e et ot 4
WASHER - tranSmiSSion » = = = = ¢ = = = o e o s o e s s o e o s oo eeaos 2
WASHER - 5/16" SAE,plain + =+ st oottt 3
BOLT - 5/16" X 5/8n trans, cover -ttt e e e IR |
SEAL - shift shaftoil . ........ "oiE @ S0 5 Senes sl el Sheie s 1

October, 1966



34




REF. PART NO.

1
1
2

41
42

C 10270
Cc 10271
A 70128
218- 493
218- 5106
A 70127
166- 23
193- 29
C 12049
C 12051
C 12050
C 12052
C 10528
218- 5108
C 10495
C 12149
218- 494
C 10266
C 10418
C 10419
C 10677
C 10267
C 12067
218- 445
A 70117
C 10264
C 12070
C 10265
218- 1056
218- 5006
218- 5059
218- 5008
166- 561
193- 31
C 10493
C 10258
126~

A T

w

1

1 21
A 0109
C 12072
171- 209
193- 52
C 10348
73- 410
25- 104
92- 4
A 27410

CASE 155 AND 195 GARDEN TRACTORS

35

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
MOTOR - hydraulic (195) Repairs Page 41 - = =« =« 1
MOTOR - hydraulic (155) Repairs Page 41 = = ==« ===~ 1
GASKET - motor to transfer case* = - - - "= 1
FITTING - 90°, 1/2" tube X 1/2" NPT + - - === c-cceecce oo 2
FITTING - 90° elbow, 1/2'" tube x 3/4'-16 "O'"'ring « * + + + + - * 2
BOLT - special, Jay-Lock: « ===+ e ssereccceceen o 4
BOLT - 5/16"-18 X 5/8" N.C.- = ===+t ereorencceennn. 4
LOCKWASHER - 5/16" internal tooth -+ -+ s scecsoccccco, 4
TUBE - frt. valve port to brake (195)- = = = = - === ===~ 1
TUBE - frt. valve port to brake (155): = = = === === sc=- - 1
TUBE - rear valve port to brake (195) - - - +---cseccece.-en 1
TUBE - rear valve port to brake (155)« ==« 1
VALVE - park and brake (Repairs Page 49) = === " = 1
FITTING - 90°, 3/4'" tube x 1-1/16" thread - =+ > - ** - 1
VALVE - control NPT ports(Repairs Page 37): = =« ===~ " 1
VALVE - control SAE ports (Repairs Page 37) = <= ===+ * 1
FITTING - 90°, 5/8' tube x S/A" NPT(AN\F ~*~ =~ scsecsesocss 1
TUBE - heat exchanger to valve - ANNENDe #ife @ o ag a0 oie ehalalelians

CLAMP - hose (tube end) - - - -
HOSE:= * - cs "o -o-
CLAMP - hose (heat exchang
TUBE - trans. to heat ng
TUBE - trans. to heat
FITTING - 3/4" tube @
FITTING - w/filter/~:

..........................

ASHER - 7/16" external tooth - e -ccrcccrecceccc... 2
MP - hydraulic (195) (Repairs Page 39) = - ==« ---- 1
UMP - hydraulic (155) (Repairs Page 39) = ==« === 1

KEY - Woodruff ¢ *-c=cccccecececcccccccccccccnc. il
COUPLING - (Repairs Page 39) = == - - s sommmsecceen 1
KEY - [/d" aquale X 3/ - “ "= s+ o " ssm e ol 4 5 0% & 6708 5 506 « & 1
BOLT ~ 3/8" 2 1" N.C. hex plited* « > 2 s sssarneans nisse 4
WASHER - 3/8n plated ............................. 4
SUPPORT - hydraulic pump mounting = = - == ===~ ==-- 1
EXCHANGER - heat « = = -+ == tcsesomonenonensnennnsens 1
SCREW - 1/4"x 1" N.C. hex plated- = ==« c-cccce-- 4
LOCKWASHER - 1/4" external tooth = « = = = =« oo v e e m e e coee 4
BRACKET - heat exchanger ~ <is » & s/* #s.e o s alie one o silaln & oid & o 2
SCREW - 1/4"-20 x 5/8" N.C, flathead s = = v5= e oue s oie = o sl o 2
NUT - 1/4n_20 N.C.-cccscceenecceccccccccncccecnnnce 2
LOCKWASHER = 174/ SARE "i%ge 5 ¢ #1% sfieie e & o Sfefefel sieiohelcns 2
O RING=.. . « 0.0 s & 515 v .4 ta orele s w sisite » o sye o s o] ool o) o s e 2

* Used on Model 155 tractors with serial numbers beginning with 9615251 and ending with
9615379. Used on Model 195 tractors with serial numbers beginning with 9620251 and
ending with 9620323,

** Used on Model 155 tractors with serial numbers 9615380 and up.
Used on Model 195 tractors with serial numbers 9620324 and up.

Printed in U. S. A.

October, 1966



36




CASE 155 AND 195 GARDEN TRACTORS 37

HYDRAULIC CONTROL VALVE

REF. PART NO. DESCRIPTION REQ'D
1 166- 6 CAPSCREW - 1/4n x 1" N.C. ferry hd, = ***°**-" I I I 1
2 166- 8 CAPSCREW - 1/4" x 1-1/2" N. C. ferry hd.* = = - - * T 1
3 A 72065 CAP-valveend ** e e s e s b e s s s e s e s e e 1
4 A 72059 PLUG - relief valve ****** oo -- e e e e e 0 s e e e e e e 1
5 A 7982 "QO'" RING - relief valve plug ......................... 1
6 A 72069 SHIM - relief valve ® == ******" e s e s s s e s s e s s e s e e e e 2
1 A 72058 SPRING - relief valve (outer) === oseeer e e 1
8 A 172071 SPRING - valve relief (inner) < ==« cecer e 1
9 A 72057 SPOOL - relief valve poppet =« =« ** siis! (g1 ool (8ps #fe) SljeNzisle Rt 1
10 A 72055 SEAT -relief valve* * = =+ e e e e oo eeccocococccscsos 1
11 (0] 9638 AB SNAP RING -~ valve * =+ =« e I I IR I TP R AT 1
12 A 72060 WASHER - valve spool end spacer * « = == 2
13 A 72063 SPACER - valve spoolend « * ===+ *" gooNs ® st @ wlselie lelalle e 1
14 A 72066 WASHER - retainer relief valve plug =« - * s s e e e 1
15 A 72067 RING -back upe s+ -sevesnosnnnsonnses

16 A 72062 SEAL - quad ring =+ ==+

17 A 72056 PLUG *# ¢ ¢ ¢ccooceeencs e e oo

18 A 72061 YO RING - plug s+ 22000 o000 s

19 A 172052 BODY AND SPOOL ASSY, NPT

19%x C 12524 BODY AND SPOOL ASSY-SA

20 A 72068 RETAINER - seal -+ = » & ° F@

21 A 172070 SEAL -vee + =+ N - A

22 A 72064 CAP - valve end - * - \ Q

23 A 72072 KIT - valve seal repa ------------

24 A 72070 SEAL - vee * * (C T

25 A 72061 "O" RING - D9 ) o PMBAL ks = siie o wim Ae wie e w arie e eiiee slets
26 A 7982 "O" RING N T e

27 A 72062 BRI “e

28 T 13224

29 C 10990

30 C 10989

31 C 10988

32 C 10987

** Use odel 155 tractors with serial numbers 9615380 and up.
Used on Model 195 tractors with serial numbers 9620324 and up.

Printed in U, S. A. October, 1966






>

CASE 155 AND 195 GARDEN TRACTORS 39

HYDRAULIC PUMP

REF. PART NO. DESCRIPTION REQ'D
1 C 10493 PUMP - hydraulic (195)« - « e e e e oo e caceoacsosasacsnns 1
1 C 10258 PUMP - hydraulic (155)« « -« = v e e v e v v v e enn R I 1
2 13- 652 BOLT - 3/8'"x 3-1/4" N.C. hexhead+ +» « + «++ v v e ... Y
3 A 72000 WASHER - special « ¢« oo v 00 v e v e nn PN Tors L G O o sis md
4 C 11644 COVER - rear, pump body= « « =+« « « e e e oo aliel & o Bus e Bl wlfel 1
5 A 72003 SEAL - DUIMP COVEL =+ = o = o s s s s o e o s o s o soeosesosssan 2
6 A 35956 BEARING - DUMP ZEAL =+ + = + o =+ s o s oo s s oo o osecoosscs 4
7 C 11642 GEAR - pump drive (For C10258 pump on Model 155) « « - - - - 1
7 A 72005 GEAR - pump drive (For C10493 pump on Model 195)- - - - » - « 1
8 C 11643 GEAR - pump driven (For C10258 pump on Model 155). - - - - - 1
8 A 72004 GEAR - pump driven (For C10493 pump on Model 195). . ... . 1
9 126- 12 KEY - Woodruff #6« « « « « =+ + + » I e - oo < 1
10 NSS BODY - pump (Order C10258 or C10493) « + + o = e e e v e v v e v 1
11 A 72001 GASKET - brass, front cover« - -« - - ai % & wishs eee & enslaietelsle 1
12 A 72002 SPACER - gasket, front cover s+ scccscooscsccccece. 1
13 A 72007 COVER - front pump body = » =+ =+ = s s s eovvceececenenn 1
14 G 13827 SEAL - pump sha-ft ------------------------- 1

PUMP DRIVE CO

18 A 70111 COUPLING - pump drive * * @ """ SR RaT L Qs s o
19 83- 55 SCREW - 5/16" x 5/4B%N. cket heafl gat » # »;» =5 = «risie s 2
20 NSS HUB - half, 5/8' dia, Order ATOIEL) ko o> ofie & eiere o o 1
21 A 70112 SPIDER..couplmg Riee B e @ o e BEH e e 6 SLeE ¢ ke IS |
22 NSS HUB - half, 1" % (Order AT0111) cccccvcceccccn. 1

Printed in U. S. A. October, 1966



0




Al

REF. PART NO

1
2%
3
4
5
6
%
g%
9
10
12
13
14*
15
16
17
18
19
20
21

25
26%*
27

29
30
31%*
32%

34
36
37
38%
39
40
41

43
44
45

Printed in U, S. A.

Cc 10271
NSS
A 72028
166- 23
193- 29
138- 134
NSS
NSS
A 72030
A 72031
C 11645
A 72034
NSS
A 72027
A 72026
A 72025
A 72051
A 72024
166- 531
A 72036
C 10270
NSS
A 72028
166- 23
193- 29
138- 134
NSS
NSS
A 72030
A 72031
C 11645
A 72034
A
A
A
A 024
166- 532
A 72036

NSS
72

CASE 155 AND 195 GARDEN TRACTORS

1556 HYDRAULIC DRIVE MOTOR

a1

DESCRIPTION REQ'D
MOTOR - hydraulic drive (155) -« « «««c =« - teee e s 1
OIL SEAL - mtg, plate (See ref, 21) « = ¢ s e v e v e v v e v v e e 1
PLATE - mounting ........ oo o o o ls ois o wile P I 1
CAPSCREW - ferry 5/16" X 5/8" N.C. + = o+ e v oo e vevenn 4
LOCKWASHER - int. shakeproof 5/16'" « « « « - « cesaen 4
PIN - roll 1/4" X 1" e e v o e o e v v s R L e M O noog o o 4
QUAD RING - mtg. plate (See ref. 21)+ « s« e v v v o e v e e -1
"Q'" RING - mtg. plate to hsg. (See ref. 21) Case A17528)- - - - 1

RACE - output shaft bearing « « « ¢ ¢ e e e s e e e e v e oo 1
BEARING - thrust, output shaft thrust « -« ««ce-ceov.n > -2
SHAFISAND-HOUSING - *5sl's s sis & s » sials = o ot v e ia Falisiialie ol = 1
PLUG - housing .......... P e 8 ® o @8 & & 00 b @ . -1
"O" RING - hsg. plug (See ref, 2 ) ® s s s s s s s e e e s s e e e I |
COUPLING - drive e+ » + e s s 0 s 00000000 e s 00000000000 1
PIATE - SPACEr *» =« » s s s o s e v oo v o s e e ® e s 0 0 0 00 00 0 1
GEROTOR SET (1-1/4"thick) + « + e+ s s oo s oo eeococeoesan 1
SPACER - cplg. drive (3/4" thick)(™\: » = » v e o v o v e v SIRICHS |
CAD = O1id = o 's' ¢ . 516 » o608 o0 o e W oot w arieiale L ) 1
CAPSCREW - ferry 5/16" x i R I Vi
KIT - "O'" ring and seal (Incl arked w/*) ==t s oo 1
195 HYDRA K{) IVE MOTOR
MOTOR - hydraulic d R e T 5. S5 51s & emapate; on s o 1
OIL SEAL - m (Seeref.45) . . v v vt v ittt eee . 1
PIATE - m % ......... . TR e | NG 5 G 1
CAPSCRE PrY 5 18" X B/BENC, v v vvavsses vans . 4
LOCKWASEHE ~’int, shakeproof 5/16" . . . v v v v v e v v nnnn 4
PIN - xoll P MERE S e e i A R e 7 O AR IR0 O T Ol 4
: mtg, plate (See ref, 45). . . .00 o .. P e ¢
ge ref.45). v v ta v oo ue oeieie @ wieE @ eie e ule 1
K> output shaft bearing . ......... T YO AL & o 1
RING - thrust, output shaft . . ........... o o .2
SHAFT ANDHOUSING . . . v . e e 0 v o v v SR e 1
@LUG-housing ................ el i e w58, shelehelahs 1
"Q" RING - housing plug (Seeref. 45) . . « v v v v v v e v v v v e 1
COUPLING - drive ...... er it o TR PR, =i Slele i e 1
PHEATE ="SPACOL. .« « sueei s oieore okt s il s Y DU R 1
GEROTOR SET (21 thick)e e coil oo vt so s i atorsin-oianarsiiess o o o e 1
SPACER - cplg. drv. (1-1/2" thick) «........ Frslans s v 8 i 1
CAP =end = .= v v S e o "bite e T St 1 e s 1l
CAPSCREW - ferry, 5/16" x3-1/4"N.F.. . . ... .cvus.. o ore W
KIT - "O" ring and seal (incl. item marked w/*). ........... 1

October, 1966



42

STARTER

IGNITION

cAauTiOn BL SEED CONTROL IN NEUTRAL
= NOINE-PLACE TRANSMISSION IN

ERATING ON STEEP INCLINES

AR RANGE WHILE ON INCLINE

CHOKE THROTTLE

OFF @ SLOW
GENERATOR

R N F

LIGHTS




o |

CASE 155 AND 195 GARDEN TRACTORS 43

SEAT,FENDERS AND TOOL BOX

REF. PART NO. DESCRIPTION REQ'D
c 10421 SEAT ASSEMBILY -2 2% 22 c o s e a0 siei & s pisies ssineaionme e 1
1 C 11636 CUSHION - Seat * ** =" s+ sceerecoononacccccce. 1
2 (o 11637 PAN ~ gaat ' * 202 o sisieiseinsiv e e oo s e sinly e s s 0 0 o 1
2A  111- 207 BOLT - Rd. Hd. Short Sq. Neck, 5/16" x 2'""N.C. =+ "* """ 3
3 C 11635 CUSHION - back=® - - = - 1
4 131- 351 NUT - 5/16"-18 N.C, 7 vis o o565 o sieeslooisennsmsoiseosce 3
5 C 10429 SUPPORT ~.seat (195) = 22 = sz = = see ertime g os a6 s oueiis o eie o 1
6 C 10380 SUPPORT - seat (155) = =+ ccvcccccecccccccccccccs 1
7 C 10395 FENDER! = right hand (155)* = == ® * o= = s pmeimis sieione o aie = o0 o 1
8 C 10396 FENDER -~ left hand (155)+ - crcsccecccocccccccce 1
9 175- 400 SCREW - 1/4"-20 x 1/2" truss head * = ==+ == =+ ="~ 10
10 192- 19 LOCKWASHER - 1/4" SAE, plated = = ===~ e sl e 10
11 129- 101 NUT - 1/4"-20 N.C., fl. head plated - = == === 10
12 C 10423 STUD - tool box latch- = ==+ =- - eee
13 C 10489 WASHER. ~5tud retainens s = v e = » =iz s mwe = ete o gione 2 oin = o0
14 C 10490 RECEPTACLE - stud clip-on === =" s === s
15 C 10424 DOOR - toolbox = = === " "~
16 129~ 102 NUT - 5/8"-18 N.C., fl. hd., plated
17 192- 20 LOCKWASHER - 5/16" SAE, plafe
18 115- 103 BOLT - 5/16"-18 x 3/4" rd. hd
19 . 115- 104 BOLT - 5/16"-18 x 1/2" rd. K
20 131- 176 NUT - 5/16"-18 N.C. 0, pia
21 C 10433 MOUNTS - seat...... ot Ne o 3 b ilal o 8 %" ngdege e s @ o el

30 C 12180
31 C 12181
32 C 12212
33 C % 12213
34 A 70233
35 C 12276
36 C 12277 AL - hood stripe, L. H, « « = e e e e ccceccce... ceteec e 1
37 C 10936 CAT— PTO ON=OFF: ¢« < o o T fis e o s v s o R R |
38 C 125 @ DECAL = 1evel iNdiCator « o« c o oo v s s is s oo ¢ s o0 s & oo oo 1

Printed in U. S. A. October, 1966



44

©°
<
y, * G e T
) @ ]
/
\
A X
o @
N <7
o /ﬂl
Y %
\ QY
N
0 <
0

/™
N




CASE 155 AND 195 GARDEN TRACTORS

REF. PART NO.
1 C 11295
2 C 10349
3 C 10413
4 A 24526
5 131- 138
6 182- 509
7 193- 9
8 C 10370
9 C 10371

10 C 12234
10 C 12114
11 C 10596
12 C 10360
13 C 10361
14 C 11534
15 C 12165
16 C 12203
17 193- 8
18 173~ 207
19  129- 101
20 C 11533
21 113- 3
22 C 10283
23 15- 514
24 25- 105
25 92- 5
26 C 11582
27 C 12047
27 C 12048
28 C 11483
28 C 12057
29 192- 19
30 172- 225

HOOD,.FRAME AND GRILLE

DESCRIPTION REQ'D
GRILLE -l vhicls s sihia) . 5 tai le’ o iai1s o stisl '8 5,080 8 & &3 o801 wrioonerlos s 1
BRACKET - grille mounting -« « -+ -t 2
PANEL - gril]_e .................................. 1
MEDALLION - radiator grille « « « - « « c e e e e e v ecceneennnn. 1
NUT ~ 1/4" Timmerman - « s« s sie o oo 6 s o s s sio e s oo oios s e 2
SCREW - 5/16"-18 x 1" pan head, PhillipS - « « « « « ¢ e v e v v v v o 2
LOCKWASHER - 5/16" SAE external tooth - - - « = « = e e e o o o o .. 2
PANEL - front, side, righthand - - - « - - - ¢ - . o et e et n 1
PANEL - front, side, lefthand. - - -« - - . e e v e e it 1
PANEL - rear, side, righthand - - - - -« c . . o v v e e il 2
PANEL - rear, side, lefthand - - - -« c c e e ettt et 2
SCREW - #10 Phillipspanhead « ...« cceeeeeeeneenen.n 6
HOOD: s o o nte biis 5 siia & sireiip s 5istis = siewis » il 's #mis = ois's = s onahc 1
SCREW - 1/4"-20 x 1/2", lock, plated « - « « « « c e e v e v v ee v 2
BUSHING = hOOU. 55« s s 5655 s 5008 = s:(3:% @ 618 & &is @ & (s 5518 = s 2
WRAPPER -frontpanel - -« « e et o e cvcececennnncnnnsaes 2
BRACKET - fuel tank mounting . . « « 7N\ -+ ¢ e e e e o v e e e oot 1
WASHER - 1/4" shakeproof . - - - - . SN HF s ® R & » 3
SCREW - 1/4" x 5/8'" rd. hd. machi DN et siietie wiimiie =t mite 5 % 1o ERNS 3
NUT - 1/4" N.C., zinc plated - . e\\s JF " s c e = v ceveocoennn
SPACER -hood - + - -« -« ...

BOLT - 5/16" x 7/8"
NUT - 5/16". .. ..

LOCKWASHER -

CHANNEL - in

FRAME - ma,

FRAME -

SUPPOR

SUP 3 g (155)

L R~ 1/4"SAE std. plated - - - e = ccoveocscssss 4

/4"-20x 3/8" rd. hd. plated - « « -« c e e e et 4

S
31  187- 1036 E - 1/4""-20 X 1/2" Self-tapping « « « « =+ s s s oo e on s 6

&
<

Printed in U.S.A.

October, 1966

a5






CASE 155 AND 195 GARDEN TRACTORS 47

IMPLEMENT LIFT

REF. PART NO. DESCRIPTION REQ'D
1 C 12570 LEVER - implement lift (includes items 4 and 9) « « +« «+ ¢ v ¢ -« 1
2 (& 10336 PAD - lift lever = = o+ o e o e o o oo o s o oo oo oo oo sooesocessn 1
3 C 10338 ROD - lift lever « = s« s oo s oo eeeeoecncccnoconcns IS |
4 NSS LEVER - pivot (use C12570) = =+ * ===+ -"* o v siie o s eie o o 1
5 C 12280 ROD - depth adjustmg > 8is B G GBS Sie 8 88 e e o8 e o o e s s 0 0 0 e 1
6 C 10356 BUTTON - thumb =« + - - - o Sikle #i6 # 81w Be S, 6 90 es e ereNe w5 e 1
Vi c 10482 SPRmG’ COmpressSion « o s s e e e ettt 1
8 C 10485 PIN - spiral, 1/8" X 3/4" e s e s e s s s e s st s s e e s e s e s e 1
9 138- 2033 PIN - spiral, 1/4" X 1-3/8"s « « v v v e vmeteennnnnneeen . 1
10 129- 410 NUT -wing cccecccececceccocccrcocccccccaccccncs 1
11 195~ 45 WASHER - 13/16 SAE,plajn e cccccccrrccccccccccccecnn 1
12 15- 612 BOLT - 3/8"-16 x 3/4" N.C. hex head « -+ ++-cseecceceeen. 2
13 92- 6 1:OCKWASHER-3/8"SAE"“""""' .............. 2
DRAWBAR AND TOW HITCH
15 (64 10449 DRAWBAR - hitch*® ***** e s s s e e s s s s e e e s e s e e s e e e o 1
16 15- 816 BOLT - 1/21:_13 N.C. X 1" seeee e e o e & e m e e e e e 1
17 92~ 8 LOCKWASHER - 1/211 SAE * ¢ ¢ » NP e es o s e eecocceces 2
18  15- 824 BOLT - 1/2"-13 N.C. x 2-1/4" A I -1
19 25~ 108 NUT - 1/2n_13 N.C., hex = ¢ s <\ e })eoeeeeeeeccen e e e s e -1

A\

Printed in U. S, A.

October, 1966



48




20
21
22

24
25
26
27
28
29
30
31
32
33
34
35

PART NO
C 12208
C 11907
C 11943
C 12093
C 11942
A 37247
C 12127
C 12168
192- 20
120- 102
C 12016
C 12019
132- 26
C 11620
131- 352
C 10467
C 11531
C 11523
C 10528
NSS
F 62075
B 18208
c 117
178-
113-(52238

A@.

CASE 155 AND 195 GARDEN TRACTORS

SPEED CONTROL

DESCRIPTION
LEVER - speed control (195)
LEVER - speed control (155)

ROD-speedcontrol ... .....cuoivieeennenn
BUSHING - fliploK. . . . .. ot i ittt it e e e

SPRING - compression

KNOB - speed control lever . ..............
BUSHING -nylon . .......c00uueeruunnnnnn
JOINT: = Ball. . ; o5 &0 nmsinesiones s oo o 55 & 56
LOCKWASHER - 5/16" std. plated . . . ........
NUT - 5/16" FHNUNC plated

49

@ STOP - brake 1rods « c s s s 6.0 e 656000 0o 06 s

SCREW - set, 1/4"x 3/8" N.C. Cone Pt. . ......
BOLT-3/8 x 3/4 FHBUNC plated. . . ..........
"Q" RING - brake valve to hydraulic motor. . . . . .

Printed in U, S. A.

— ] 1

October, 1966



S0




CASE 155 AND 195 GARDEN TRACTORS 51

ELECTRICAL WIRING AND HARDWARE

REF. PART NO. DESCRIPTION REQ'D
1 C 10474 EWITCH ~AMht ;.50 oh o cms s s onssnssonosansnssssnes 1
2 C 12209 LIGHT - generator indicator (with leads) « - -+« «c v v e e v e e 1
3 C 11249 SWITCH - ignition (incl. key and nut) Replacement keys

not furnished. Must be made locally: « « « = = ===+ o e s oo oo 1
4 C 10549 STRAP - battery hold-down = « = =« ===+ s e cce e ecccene. 1
5 11- 512 BOLT - carriage, battery positve « « « =« =« v e e v e cec e 1
6 129- 419 NUT - wing, battery positives « - « =« e e v e v v e ccer e 1
7 11- 412 BOLT - carriage, battery negatives = - = « =« o e e cecccevenwn.. 1
8 129- 409 NUT - wing, battery negative = « « -« - e c e e v e cccccecne.. 1
9 KO0 235197 SUPPORT - starter generator adj. bracket - « - « = =« e e e e 0o v - 1
10 129- 102 NUT - 5/16" N.C. hex plated - -« -+ ccececceeccccenenene. 4
11 192- 20 LOCKWASHER - 5/16" SAE Std. + =+ =« =+ e e s ecec e, 5
12 113- 113 BOLT - 5/16" x 1" N.C. hex head plated- « » -+ - -« e c oo e 3
13 195- 520 WASHER - 5/16" SAE plain - - « « = e« e e e v e v evc e onnnn 1
14 KO0235203 BRACKET - adjusting, starter generator - « -« «« - cvcveene.. 1
15 A 170202 STARTER-GENERATOR - Delco No. 1101970 « « « = ¢« c v v e v v v 1
16 KO235196 SUPPORT - starter generator. « - « « {(@%+ c oo e e e 1
17  192- 21 LOCKWASHER - 3/8'" SAE std. pla v 5 % SEE e o Shele 2
18 113- 221 BOLT - 3/8"x 7/8'" N.C. hex hegdplated - - « « - -« o v v e v v oo v 2
19 A 11280 HEADLAMP - 12 VOIt = = « ¢ ¢ /o\\e ) o v e v o oo e oo ceecnen 2
20 A 11276 GASKET - retainer ring -\\- §F = c ¢ e e e e v e e v et oo e v 2
21 A 11275 RING - headlamp re I I 2
22 187- 1008 SCREW - #6 x 1/2" pa Qlf-tapping ----------------- 6
23 KO230722 CONDENSER + « + + « « . ......................... 1
24 KO231281 COIL - ignition: « « (7705 « o o e e et oo v oo nnonnneneeees 1
25 192- 19 LOCKWASHER -do4 plated - - « ¢ ¢« o e o ¢ oo o e o v oo eeeeenone 2
26 113- 1  BOLT- 1/4" xI/9NN.C. hexhead plated - « - =+ « « e o ot v e o0 v 2
27 KOA235095 CABLE - high\teASIon « « « « ¢ = ¢ o e o v e e s s s oo oo neennenon ]
28 M 20007 = SPARK PLUG™(Ncludes gasket)e « « « =« e v o s e v oo v e eenennn 1
29 A 27251 ALK PIUE e = = « + o e s eocococcccoccennncss 1
30 C 11247 Ts % 55, 5w 1.5 s s w Ay 908 sre s 3 8 N ey e 1
31 C 10472 = CRIPYNNile hOlder: - + » « + === e o s s s o ossceocsosoncnnonaes 2
32 C 10836 @ INOUDNSPeed type "U' e -« s oo o e s e ottt ot oot aaa e 2
33 187- 131 —~SCREW - #10 x 1/2'" flat head self-tapping - « « =+« = = ==+ oo« « 2

Printed in U.S.A.

October, 1966



52

@; '54\,
@“’ (fg ’?‘

L




CASE 155 AND 195 GARDEN TRACTORS S3

ELECTRICAL WIRING AND HARDWARE

REF. PART NO. DESCRIPTION REQ'D
34 A 70221 REGULATOR - voltage, Delco No. 1118988. - -« « . - . oo .o oo o 1
35 C 12197 CABLE - battery to starter button ... .................. 1
36 C 12198 CABLE - batterytoground « « - - ¢ ¢« s s e v it ettt ii it 1
37 C 12199 CABLE - starter button to generator. - -« « -« oo oo vt i oL 1
38 C 12193 WIRE - regulator ground to starter button, white, 12" . ... .... 1
39 C 12194 WIRE - regulator to light switch, yellow, 19 . . . .« ... oot . 1
40 C 12269 WIRE - connector to lights, black - . .« « c o o0t et ven i ian 1
41 C 12270 WIRE -~ lights 10 cONNECtOr: « o = « s s o s1s s s 618 5 0005 o0 & 510s s 1
42 C 12195 WIRE - ignition switch to regulator, red, 8-3/4" . .. ... ...... 1
43 C 12196 WIRE - regulator to starter button, black, 13" .. ........... 1
4 C 12192 WIRE - regulator to generator, black, 17" . . . .. ........... 1
45 C 10985 WIRE ASSEMBLY - headlight toground . . . .. ............. 1
46 C 10592 WIRE - ignition switch to coil, green, 36" ... ............. 1
50 M 20164 BATTERY:> 125V0Lt = = s v 5.5 oo ol o wis o5 5 wpslels o 506 # %o e & 1
51 KOA231533 LEAD - breaker contact (includes grommet). . . . ... ... ..... 1
52 KO220297 GROMMET - breaker contactlead ... ................ 1
53 173- 210 SCREW - #10-24 x 3/8" rd. hd. platefaN\+ + + ¢+ = e e e v e v e v v v 4

54 192- 18 LOCKWASHER - 3/16" plated . . NS TR S ORI ¢ 4
55 KO0232535 COVER - breaker contact . . . /NN e = ¢ o v s o v e v v e v v onn- 1
56 KO220174 GASKET - cover, breaker coptgt. }). - - -+ e e v o v vt e e vt o 1
57  187- 408 SCREW - terminal, #6-3 self-tapping. «« « c o0 a5 « 1

58 173~ 224 SCREW - breaker cont x1/4"N.C.rd. hd. « v v o v v 1
59  193- 5 LOCKWASHER - #8 i AKEPLOOL:. - 5 4 55 5 s 5 5 w16 & & 4o 1
60 KO220475 POINT SET - breakex(comact ........cccceeeeececccen 1
61 KO220476 BRACKET - moun kercontactS e o o v e o v v 0 e cvee o 1
62 KOX389-1 ROD - breaker egn DUSHE 556 o ei0 o 30606 & s0scs & 605 % o b & s @)ele 1
63 KO275303 CLIP - brea 6 EACE WIEE s, o s site & & 56 & 516 8 & o & ol Bus Riedalis 1
64 124- 102 NUT- FHNET \) PIALEE o 3o o o 0iie m 3 5 i w6 B BEE B e R 2
65 192- 20 LOCKWAS /16 SAE std. plated . . . ... ... ... ... . 2
66 175- 403 .C.x3/4" truss head plated . . -+« + v oo 2
67 129- 101 MNUNC plated. « « c c c c o e e ceoovssosnsocsss 2
68 192- 19 WHER < 1/4" Dlated « o vo v nes 5 96 5« sl 5 » 58 % 5.0 & s 2

- plain 1/4" plated = s ss s snd s ssnsmnssnnw wwwss 1

69 195- 517 &)

Printed in U.S.A. October, 1966






1
2
3
4

10
11
12
13

CASE 155 AND 195 GARDEN TRACTORS 55
D8 WHEEL WEIGHTS - MODEL 155
REF. PART NO. DESCRIPTION REQ'D
NSS WEIGHT - wheel, 12" (order as machinery item) « - - -« - - .. ... 4
111- 532 BOLT - carriage, 1/2"x 3-3/4" plated . ................. 8
192- 23 LOCKWASHER - 1/2" SAE std. plated - . - -« ccoevvennn... 8
129- 105 NUT - FHNUNC 1/2"-13 plated ... ... .o ecececoessn 8
D10 WHEEL WEIGHTS - MODEL 195
NSS WEIGHT - wheel, 15" & 16" (order as machinery item): « - - - - - - 4
111- 530 BOLT - carriage, 1/2"-13 x 2-1/2" plated - « - « e« e e et v v e v vt 4
111- 531 BOLT - carriage, 1/2"-13 x 2-3/4"plated . ... .....ovovnn 4
92~ 8 LOCKWASHER - 1/2'" SAE std. plated « « -+« c e ceeececnen. 8
129- 105 NUT - FHNUNC 1/2"-13 plated- « « - - AR ) g 8

14

Printed in U. S. A.

October, 1966



56

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NoO. NO. NO. NO. NO. NO. NO.
A 72096 21 29
A 7982 37 5 A 72036 41 21 A 172097 21 24
A 7982 37 26 A 172036 41 45 A 172098 21 19
A 10326 17 55 A 172038 25 ; A 172099 21 20
A 11275 51 21 A 172039 25 5 A 172100 13 57
A 11276 51 20 A 72040 25 6 A 72100 15 57
A 11280 51 19 A 172041 25 23 A 172100 19 10
A 24526 45 4 A 72042 25 10 A 172101 21 16
A 25423 25 9 A 172043 25 17 A 72102 21 8
A 25441 25 31 A 72044 25 21 A 172103 21 32
A 25447 25 20 A 72046 25 32 A 72104 25 2
A 25461 25 4 A 72047 25 33 A 72108 13 56
A 27251 51 29 A 172048 25 11 A 172108 15 56
A 27410 35 42 A 72049 25 18 A 172108 19 17
A 27410 49 35 A 172050 25 29 A 172108 19 31
A 30064 31 12 A 72051 41 18 A 72108 19 31
A 35956 39 6 A 72052 37 19 | A 72112 41 41
A 37247 49 6 A 172055 3% 10 A 72113 41 42
A 40736 25 22 A 172056 37 17 B 18 49 31
A 70058 217 4 A 72057 37 9 B 33 15
A 70084 17 17 A 172058 37 7 B 13 48
A 70090 5 5 A 172059 37 4 15 48
A 170100 19 3 A 72060 37 12 35 29 13
A 170109 35 34 A 72061 3 8\ 10243 33 38
A 70111 35 30 A 172061 37 %@ 10246 29 30
A 170111 39 18 A 72062 37 \>C 10262 33 36
A 70112 39 21 A 172062 37 C 10253 33 33
A 70117 35 19 A 172063 3 C 10254 33 30
A 70127 33 21 A 72064 2 C 10258 35 28
A 70127 35 4 A 172065 @ 3 C 10258 39 1
A 70128 35 2 A 172066 14 C 10259 33 12
A 70131 33 37 A 72067 15 C 10261 33 31
A 70137 33 2 A 7206 7 20 C 10263 31 1
A 70141 33 6 A 7 6 C 10264 35 20
A 70142 33 3 A 37 21 C 10265 35 21
A 70143 33 7 A 37 24 C 10266 35 13
A 70202 51 15 A 1 37 8 C 10267 35 17
A 70205 17 21 @ 072 37 23 C 10270 35 1
A 70221 53 34 72073 19 11 C 10270 41 25
A 170233 43 34 @ 72073 21 Cc 10271 35 1
A 172000 39 3 @ 72074 21 6 c 1027 41 1
A 72001 39 QD A 72075 21 17 C 10283 45 22
A 72002 39 A 172076 21 2 C 10286 33 9
A 72003 39 A 72077 21 1 C 10287 33 8
A 72004 39 A 172078 21 10 C 10288 33 9A
A 72005 39 i A 72079 21 9 C 10289 33 8A
A 72007 39 13 A 72080 21 13 C 10291 33 14
A 72024 41 19 A 172081 21 11 C 10292 33 40
A 72024 41 43 A 172082 21 12 C 10294 33 4
A 72025 41 17 A 172083 21 15 C 10295 33 5
A 72026 41 16 A 172084 21 14 C 10296 33 28
A 72026 41 40 A 172085 21 3 C 10298 33 39
A 72027 41 15 A 172086 21 7 C 10299 33 18
A 72027 41 39 A 172087 21 18 C 10302 33 25
A 72028 41 3 A 172088 21 22 C 10303 33 22
A 172028 41 27 A 172089 21 23 C 10311 17 15
A 172030 41 9 A 172090 21 21 C 10311 23 11
A 172030 41 33 A 172091 21 5 C 10312 17 16
A 172031 41 10 A 172092 21 26 C 10312 23 12
A 172031 41 34 A 172093 21 27 C 10314 31 2
A 172034 41 13 A 72094 21 25 C 10317 31 11
A 72034 41 37 A 72095 21 30 C 10336 47 2



57
NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 10338 47 3 C 11247 51 30 C 12081 31 13
C 10348 35 38 C 11249 51 3
C 10349 45 2 C 11295 45 1 C 12093 49 4
C 10356 47 8 C 11332 33 43 C 12094 23 2
C 10360 45 12 C 11483 45 28 C 12096 23 1
C 10361 45 13 C 11523 49 27 C 12102 29 3
C 10370 45 8 C 11529 19 2 C 12102 29 22
C 10371 45 9 C 11531 49 26 C 12104 29 23
C 10372 5 16 C 11533 45 20 C 12110 31 5
C 10380 43 6 C 11534 45 14 C 12110 31 15
C 10395 43 7 C 11545 19 15 c 12111 31 6
€ 10396 43 8 C 11582 45 26 c 12111 31 16
C 10413 45 3 C 11620 49 23 c 12114 45 10
C 10418 35 14 C 11635 43 3 C 12115 29 5
C 10419 35 15 C 11636 43 1 C 12116 27 7
C 10421 43 C 11637 43 2 C 12125 27 11
C 10423 43 12 C 11640 33 1 12126 27 9
C 10424 43 15 C 11642 39 7 2127 49 7
C 10429 43 5 C 11643 39 8 S 12149 35 11%x
C 10433 43 21 C 11644 39 @» 12156 33 13
C 10449 47 15 C 11645 41 C 12165 45 15
C 10467 49 25 ¢ : @ C 12168 49 8
C 10472 51 31 o C 12180 43 30
C 10474 51 1 C 2 c 12181 43 31
C 10479 19 1 C C 12187 17 36
C 10482 47 7 C C 12189 17 34
C 10485 47 8 C C 12192 53 44
C 10487 23 3 C c 12193 53 38
C 10489 43 13 C C 12194 53 39
C 10490 43 14 o C 12195 53 42
C 10492 17 1 C C 12196 53 43
C 10493 35 28 < C 12197 53 35
C 10493 39 1 C 12198 53 36
C 10495 35 11* X 11998 33 16 C 12199 53 37
C 10500 23 1 <3 11999 29 10 C 12203 19 16
C 10502 23 C 12000 29 27 C 12203 45 16
C 10503 23 @ C 12003 29 15 C 12205 27 8
C 10504 23 @ C 12003 20 32 | C 12208 27 8
C 10505 23 C 12007 27 12 C 12208 49 1
C 10506 ] C 12007 29 8 C 12209 51 2
C 10507 8 C 12007 29 26 c 12211 19 7
C 10528 9 C 12007 31 8 c 12212 43 32
C 10528 9 28 C 12007 31 18 c 12213 43 33
C 10549 51 4 C 12008 29 35 Cc 12223 17 37
C 10569 27 1 C 12009 33 17 C 12224 17 35
C 10570 27 2 C 12011 33 29 C 12234 45 10
C 10592 53 46 Cc 12013 33 20 C 12269 53 40
C 10596 45 11 C 12016 49 20 C 12270 53 41
C 10657 19 6 C 12019 49 21 C 12276 43 35
C 10677 35 16 C 12047 45 27 c 12277 43 36
C 10678 19 8 C 12048 45 27 C 12280 47 5
C 10827 23 13 C 12049 35 7 C 12370 31 7
C 10836 51 32 C 12050 35 8 C 12370 31 17
C 10883 23 5 C 12051 35 7 C 12506 43 38
C 10936 43 37 C 12052 35 8 C 12524 37 19%*
C 10985 53 45 C 12057 45 28 C 12527 29 4
C 10987 37 32 C 12087 35 17 C 12570 47 1
C 10988 37 31 C 12070 35 20 C 12603 17 22
C 10989 37 30 c 120m 5 15 D 32477 25 25
C 10990 37 29 C 12072 35 35 F 19478 33 19
C 12081 31 3



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO NO. NO NO. NO. NO. NO. NO. NO.

F 62075 49 30

G 13827 39 14 KO 235118 KO 235954 13 38
KO 220174 13 49 KO 235125-S KO 235954 15 38
KO 220174 15 49 KO 235125-S KO 235955 17 4
KO 220174 53 56 KO 235125-S KO 236387 19 32
KO 220297 53 52 KO 235165 KO 240013 7 21
KO 220475 53 60 KO 235165 KO 240013 7 44
KO 220476 53 61 KO 235175 KO 270889 13 3
KO 230011 7 20 KO 235175 KO 270889 15 3
KO 230011 7 43 KO 235196 KO 271077 13 1
KO 230170-S T 16 KO 235197 KO 271077 15 1
KO 230170-S i 39 KO 235203 KO 275066 i 26
KO 230170-S 13 9 KO 235207 KO 275066 7T 49
KO 230170-S 15 9 KO 235260 KO 275067 T 26
KO 230675 19 30 KO 235277 KO 275067 7 49
KO 230722 51 23 KO 235278 KO 275143 7 4
KO 231032 7 5 KO 235287 KO 275220 f 3
KO 231032 13 50 KO 235288 53 63
KO 231032 15 50 KO 235289 5 10
KO 231052 17 49 KO 235290 13 58
KO 231281 51 24 KO 235353 15 58
KO 231355 17 64 KO 235353 19 14
KO 232535 53 55 KO 235353

KO 235003 9 11 KO 235353 275690 17 48
KO 235003 11 11 KO 235368 %q{OA 536 5 3
KO 235004 9 7 KO 235476 > KOA 231533 53 51
KO 235007-S 7 17 KO 235494 KOA 235095 51 27
KO 235007-S 7 40 KO 235496 KOA 235100 5 1
KO 235007-S 13 10 KO 235526 KOA 235139-10 9 18
KO 235007-S 15 10 KO 235526 @ KOA 235139 9 10
KO 235008 7 15 KO 235572 KOA 235256 17 59
KO 235008 7 38 KO 235573 17 KOA 235327 7 22
KO 235010 7 19 KO 23563, 10 KOA 235327 7 45
KO 235010 7 42 KO \ 13 4 KOA 235569 9 15
KO 235011 7 18 KO 13 42 KOA 235571 9 15
KO 235011 7 41 KO 15 42 KOA 235611 9 6
KO 235025 13 16 7 13 29 KOA 235616 9 15
KO 235025 13 52 5757 13 54 KOA 235646 7 25
KO 235025 15 16 35757 15 29 KOA 235646 7 48
KO 235025 15 52 @ 235757 15 54 KOA 235711 9 22
KO 235026 13 @Ko 235803 11 8 KOA 235737 13 8
KO 235026 15 ¥ Ko 235810 13 5 KOA 235743 17 61
KO 235047 7 O KO 235810 13 55 KOA 235747 13 6
KO 235048 7 KO 235810 15 5 KOA 235747 15 6
KO 235048 13 KO 235810 15 55 KOA 235827 11 6
KO 235048 15 51 KO 235811 11 7 KOA 235828 11 10
KO 235052 17 7 KO 235815 13 31 KOA 235828-10 11 18
KO 235053 7 27 KO 235815 15 31 KOA 235845 19 25
KO 235053 7 50 KO 235818 13 35 KOA 235865 11 15
KO 235054 17 14 KO 235818 15 35 KOA 235866 11 15
KO 235057 13 59 KO 235820 15 4 KOA 235867 11 15
KO 235057 15 59 KO 235826 7 14 KOA 235949 11 22
KO 235062 13 31 KO 235826 7 37 KOA 235952 15 8
KO 235070 13 29 KO 235868 11 17 KOA 236205 19 26
KO 235070 13 54 KO 235889 11 2 KOA 236293 15 7
KO 235070 15 29 KO 235890 11 16 KOA 236303 13 7
KO 235070 15 54 KO 235891 11 16 KOX 22-35 9 12
KO 235084 17 52 KO 235892 11 16 KOX 22-35 11 12
KO 235085 17 51 KO 235950 13 23 KOX 25-55 17 63
KO 235086 17 50 KO 235950 15 23 KOX 25-67 17 47
KO 235097 19 23 KO 235951 17 11 KOX 25-71 9 25
KO 235117 7 8 KO 235954 13 38 KOX 25-71 11 25




59
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NoO. NO. NO. NO. NO. NO. NO.
KOX 119-14 9 26 25- 108 47 19 129- 101 43 11
KOX 119-16 11 26 25- 118 29 1 129- 101 45 19
KOX 119-16 13 37 25- 118 29 20 129- 101 53 67
KOX 119-16 15 37 25- 1510 27 3 129- 102 23 9
KOX 271-30 9 24 41- 18 13 13 129- 102 43 16
KOX 271-30 11 24 41- 18 15 13 129- 102 49 10
KOX 271-30 13 34 61- 510 5 18 129- 102 51 10
KOX 271-30 13 46 71- 410 5 19 129- 105 55 4
KOX 271-30 15 34 7124410 19 18 129- 105 55 14
KOX 271-30 15 46 73- 410 35 39 129- 409 5 2
KOX 293-4 13 12 83- 55 39 19 129- 409 51 8
KOX 293-4 15 12 83- 56 23 12 129- 410 47 10
KOX 293-4 17 60 92- 4 7 2 129- 419 51 6
KOX 366-1 9 23 92- 4 35 41 131- 138 45 5
KOX 366-1 11 23 92- 5 5 17 131- 176 43 20
KOX 379-6 9 19 92- 5 33 26 131- 350 19 5
KOX 379-6 11 19 92- 5 45 25 131- 351 43 4
KOX 379-6 13 27 92- 6 47 13 1- 352 49 24
KOX 379-6 13 47 92- 8 29 2 9 - 24 23 4
KOX 379-6 15 27 92- 8 29 21 32- 26 49 22
KOX 379-6 15 47 92- 8 33 Qb 132-" 47 29 7
KOX 389-1 53 62 92- 8 417 @ 132- 47 29 24
M 20007 51 28 92- 8 132- 91 33 35
M 20164 53 50 95- 5 3 41 138- 102 33 11
o) 9638-AB 37 11 111- 207 2A 138- 134 41 6
R 15077 25 19 111- 530 11 138- 134 41 30
R 15079 25 13 111- 531 % 12 138-2002 33 32
R 15087 25 3 111- 532 & 5 2 138-2033 47 9
R 15090 25 8 $iig;, @ 51 26 138-2036 33 34
R 15105 25 36 113~ 17 12 141- 2 23 6
R 15106 25 1 113 45 21 141- 6 29 6
R 16147 25 12 A 13 19 141- 6 29 25
R 16148 25 16 15 19 166- 6 37 1
R 16170 25 30 6 17 3 166- 8 37 2
T 13224 3%7 28 Z 103 19 13 166- 23 35 5
T 25683 27 10 31 9= 113 51 12 166- 23 41 4
w 5063-S 9 21@ 113- 205 29 17 166- 23 41 28
w 5063-S 11 113- 205 29 34 166- 531 41 20
w 5063-S 13 113- 206 13 14 166~ 532 41 44
w 5063-S 15 113- 206 15 14 166- 561 35 26
W 5063-S ’b 1 113- 206 49 34 169- 77 21 28
w 8433-S g 36 113- 207 13 33 171- 209 35 36
@ 113- 207 15 33 172- 225 45 30
113- 207 35 32 173- 207 45 18
HARDWARE CODE NUMBERS 113- 208 13 40 173- 210 53 53
: 113- 208 15 40 173<.212 17 38
11- 412 51 7 113- 221 23 10 173- 215 19 4
1= 512 51 5 113- 221 51 18 173- 224 53 58
13- 510 33 42 115- 103 23 7 173=i 287 25 27
13- 512 33 27 115- 103 43 18 175- 400 43 9
13- 652 39 2 115- 104 43 19 175- 403 53 66
13- 820 33 23 115~ 204 13 25 175- 436 17 10
15- 420 17 42 115- 204 15 25 177181 5 ]
15- 514 45 23 115- 208 17 20 178- 26 49 33
15- 612 47 12 124- 102 53 64 182- 509 45 6
15- 816 47 16 126- 12 35 29 187- 131 51 33
15- 824 49 18 126- 12 39 9 187- 408 53 57
25- 104 7 1 126- 22 23 4 187-1008 51 22
25- 104 17 44 126- 111 25 24 187-1036 45 32
25- 104 35 40 129- 17 17 40 192- 8 25 14
25- 105 45 24 129- 37 17 53 192- 17 25 15



60

NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
192- 18 5 8 211- 3 21 4
192- 18 17 39 214- 101 23 16
192- 18 17 54 214- 253 19 9
192- 18 53 54 218- 445 35 18
192- 18 25 28 218- 493 35 3%
192- 19 13 18 218- 494 35 12
192- 19 15 18 218- 1056 35 22
192- 19 17 2 218- 5006 35 23
192- 19 17 9 218- 5008 35 25
192- 19 17 13 218- 5059 35 24
192- 19 17 46 218- 5106 35 3k
192- 19 43 10 218- 5108 35 10
192- 19 45 29 219- 1 31 4
192- 19 51 25 219- 1 31 14
192- 19 53 68 219- 8 29 14
192- 20 19 12 219- 8 29 31
192- 20 23 8 221- 2 13 26
192- 20 43 17 221- 2 15 26
192- 20 49 9 221- 4 33 10
192- 20 61 - 11 222- 41 19 20
192- 20 53 65 222- 101 19 21 @
192- 21 13 15 222- 112 19 22 @
192- 21 13 24 222~ 4021 19
192- 21 13 32 40035 9 o
192- 21 13 39 40035 NN
192- 21 15 15 40035
192- 21 15 24 40035
192- 21 15 32
192- 21 15 39
192- 21 7 19
192- 21 23 9
192- 21 20 16
192- 21 29 33
192- 21 35 33
192- 21 51 17
192- 23 55 3 @
192- 26 25 35 @
193- 5 53 59
193- 8 45 17 <%
193- 9 45 7%
193- 29 35 )
193- 29 41
193- 29 41
193- 31 35
193- 52 35 37
193- 60 5 20
193- 60 19 19
195- 45 11
195- 104 17 18
195- 512 5 9
195- 515 17 8
195- 515 17 43
195- 517 23 10
195- 517 53 69
195- 520 51 13
195- 522 23 11
195- 545 13 36
195- 545 15 36
195-2082 27 13
205- 27 13 30
205- 217 15 30




Be Safe...

Insist on

GENU@?

RN
— = PARTS!

=

A

oD
—

Romantini

1

1

|

,,,,,,,

3500 10-66 "UN:

-
o T e—



